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F33 P541636000 | #+7" {4+ Chassis & Cab

1 F33 P541611000 e AN TRATH4T 1 o
2 F33 P541905860 A= Tacho Meter 1
3 (30 P541905821 Yod Ao gl edER Plate 1 3
4 | G21 SAB1002500 | #4 mh Bolt 4 M10 x 25L
o | H23 SAB1012000 | »<ftsb Nut 4 M10
6 | H34 SBK1000210 | " #EE4 Spring Washer 4 M10
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418 $6058 ~ GATE VALVE(1/3)
o = = 1&% | 1{@EO
o e o mpoyekul  p
L73 P633042000 | " -t i7" $7&  Gate Valve ASSY
8 | F11 P533908740 | ¥ —bniy 22’ Gate Housing 1 99
14 | HOO P533912270 | ER#hs{+- Driving Lingr 1 37
2l | K81 P533906410 | 7 1A AU Distance Ring 2
24 | G30 P533911540 | i—Mr-3 Seal Case 1
% | G30 P533907220 | 4 Abi-min - Dust Seal Cover 1
21 | K81 P533907240 | 7 4A¥s2)20° Distance Ring 1
31 | H21 P533910290 | &b Bolt 3
35 | M71 P533904410 | "4 Packing 1 15 % 25 % 5
37 | J50 P533907250 | 7% Tadhan Bearing 1 6 $ 275 X ¢ 250 X 70
40 | ]55 SFBO800400 | 7" wia (dun" -HE$EM) Bushing 2
46 | M73 P533907310 | O-U" 0-Ring 1 3.1 6s230
47 | M73 P533907320 | 0-Y»° 0-Ring ] ¢ 3.1 65205
50 | G30 P533912150 | »"w3v (1) Packing(1) ] 181250
52 | G30 P533907350 | 5" by Dust Seal 2 230 % 250 X 9.5
50 5 | H21 SCG0814320 | Afsfi& ksl Set Screw 8 M8 X 14
/ 56 | H32 SHM1000120 | 2°Y-A=y7" % Grease Nipple ] A-PT1/8
57 | H32 SHM2000120 | 2°v-2=s7"# Grease Nipple ] B-PT1/8
e 59 | H21 P533907490 | ik®#al Set Screw 2 M16 X 12
> 61 | H21 SAD2004030 | AARATEF M Bolt 12 M20 X 40
71 | H21 SAD0802030 | Af7fd &+ i Bolt 8 M8 X 20
72 | H21 SAD0601630 | Afsfi&+ vl Bolt 8 M6 X 16
T4 | H21 SBA1212100 | AFtoh Nut 6 M12
75 | L20 P533406000 | # -1BABA s Gate Cylinder 1 12 | 340 12 HEHE
78 | G61 P533908830 | sve"a (¥ -}BIBAA) Clevis 1 ]
s 79 | J55 SFB0250150 | DU 7' 9%a DU Bushing 2 MB2515DU
80 | H25 P533908840 | sLe’Ak"y Clevis Pin ]
81 | J22 SHA0250110 | C &bk Clip Ring 1
N 82 | HO0 P533907420 | 341- Lingr ] 11
85 | H21 P533908480 | A#RALIES Mt Bolt 6 M12 X 40
86 | H24 SBJ1601100 | FrE& Plain Washer 6 M16
87 | H2d SBK1200220 | ifhE4 Spring Washer 6 M12
89 | M70 P533912170 | # Abs-# (2) Dust Seal (2) 1 DSI 250
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GATE VALVE(2/3)

" o m e a 1848 | 180
Ee? Eﬁajtusﬁ.fg Psilnr?aﬁe felrlﬁ: I’;’ #;éﬁ Hﬁemarli
| L73 P633042000 | ¥ -bn"47° M E  Gate Valve ASSY
I @ | 120 P633009000 | EsmEs -t w Cylinder ASSY 2 | 12 | B4 10 ESE
3 | K81 P533447000 | #27979° 2°N'9%%  Packing 1
I 6 | G20 P533906980 | #x792°7° L—} Wear Ring Plate ] 16
T | K81 P533907000 | #:7yys° Wear Ring 1 3
§ | L23 P533907020 | y94° -1y}t Cylinder End 1 | 76
Il | L78 P533909770 | S»°47° S Pipe 1 | 7
22 | J50 P533907180 | whzed Hollow Shaft 1 5
23 | J21 P533908260 | #-7°1-} Key Plate 1
26 | J55 PL33900580 | Wk A7 92 Bushing 2 2
8 | J26 P533908200 | 29-7" (1) Sleeve(1) 1 1
30 | ]26 P533908770 | a1-7° (3) Sleeve(3) 1 1
38 | J25 P533908650 | #3- Collar )
43 | M73 P533907300 | 0-yy#° 0-Ring 1 410 V510
60 | H21 SAB2007030 | 4 n Bolt 2 M20 X 70
64 | H21 SAD1403030 | Af7cff &4 4} Bolt 8 M14 X 30
67 | H21 SAD1008030 | Fscft x4 1t Bolt 2 M10 X 80
68 | H21 SAD1003030 | Af7cff &4+ 4} Bolt 4 M10 X 30
71 | H21 SAD0802030 | Afsctt &4 w} Bolt 2 M8 X 20
73 | H21 SBA2012100 | Af5+s} Nut 2 M20
76 | GOO P533425000 | 7° 344} Bracket ] 3
(r =M BABA L )
11 | JO5 P533908860 | #4117 9ya Oilless Bush 2 SPF2525
83 | M71 P533912240 | asbn'- (£) Scraper 1 1
(BE{L Py akRD)
H.sf: M71 P533912250 | anun'- (£5) Scraper 1
(H 1k P e )
(88 | H21 SAD1202030 | Afskfd X4 ) Bolt 12 M2 x 20
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418 £6058 ~ GATE VALVE(3/3)
i o o= a 1848 | 180
E; EI;:T';%N? PEEE;!'? aﬁe E:Lﬁ I't" ;;&ﬁ g‘emarﬁ
L73 P633042000 | 7" -Mva7" M Gate Valve ASSY
¢ | L78 P533399000 | mtHn“47° Pipe 1 7
4 | GOO P533401000 | 7°3%9F  (3E#EA{v%) Bracket 1 2
o | GOO P533468000 | 7" 3%} Bracket ] 8
10 | GOO P533496000 | 7°3%v} (ER&H CYL H) Bracket 1 21
12 | K81 P533911050 | tn#nss° Ring ] 11
13 | F10 P533911520 | #-y»2° Casing 1 56
15 | G30 P533907130 | v—man - Cover 1 15
16 | M30 P533912260 | " At» Piston 1 10
I7T | GE1 PL33900630 | rve°x (EW&CYL H) Clevis 1 1
18 | H25 P533907160 | v'~ (BK&hCYLAH) Pin 1 1
19 | J21 P533906300 | #7"1-} Key Plate 1
20 | H2l P533909230 | tvh+ mh Set Bolt ]
I3 | L20 PA34078000 | s9vs°- Cylinder 1 | 27 | #4014 BB
4 63 X 360st
36 | J55 P533906700 | 7" v ainLi&R Bushing 2 SPF4040
38 | J50 P533907260 | 73" ThdhE Bearing 1 6 | $255 X 4230 % 70
39 | J50 P5H33907270 | A3l Thrust Bearing 1 2 | $255 % 4230 % 20
4] | J50 P533907290 | Xkimihs Bearing 1 5A1-35B
42 | E45 P547912080 | iiEaist Switch 2 E2E2-X5C2
44 | M73 SHB1255020 | 0-yu#° 0-Ring 1 P255
45 | M73 SHB1250020 | 0-ys»° 0-Ring ] P250
48 | M70 SHD2550120 | n"9p797" yys* Back Up Ring 1 P255
4% | M70 SHD2500120 | » w4797°0us” Back Up Ring | P250
al | G30 P533912160 | # Abi—d Dust Seal 1 151230
h53 G30 P533907360 | Askn’- Scraper 2 205 X 230 X 14
54 | M66 SKM7006100 | <fa7fi%7°52°  Plug 1 PT1/8
9 [ HZ1 SCGOB14320 | AAAfTEL®RAL Set Screw 1 M8 x 14
86 | H32 SHM1000120 | #°9-2=97" M Grease Nipple ] A-PT1/8
97 | H32 SHM2000120 | 2" 9-2z47"# Grease Nipple 3 B-PT1/8
58 | ]22 SHA0550210 | C w8 Clip Ring ] 7 H 55
62 | H21 SAD1605030 | AA7f &4 bt Bolt 10 M16 X 50
63 | H21 SAD1604030 | Al EF M Bolt 10 M16 X 40
65 | H21 SAB1202060 | f+ wb Bolt 2 M12 % 20
66 | H21 SAD1203030 | AMscitEs uh Bolt 2 M12 X 30
169 | H21 SAD1001630 AN T ES ) Bolt 2 MIO X 16
10 | H21 SAD1001430 | ool &4 w Bolt 4 M10 X 14
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PUMPING CYLINDER

21

a =] 184 | 18D
I;E:El‘:tnsiﬂf Pgﬁnn; ﬁ::ﬁne E: Lﬁ_l:f ,:;ét?.lj. Ee mariﬁ
120 PA34080000 | awpi-bws" #37& Pumping Cylinder
L20 P534566000 | 3x»)-kxls° Cylinder 2 66
L20 PA34084000 | " Abs#l3Zaon Piston ASSY 2 14 | Key 13 ~ 21
J30 PL34010000 | 4v7"Vsd #iLdn Coupling ASSY 2 3
130 P534037000 | #e7°0s2" #AFdh Coupling ASSY 2 3
M72 SHB2220010 | 0-Y»¥" 0-Ring 4 G220
H21 SAD2405030 | AFAFTEF M Bolt 20 M24 X 50
H24 SBK2400220 | (FHakEs Spring Washer 24 M24
M26 P634902960 | #hE Pipe 1 29
H25 P534901450 | P ozae’ > Pin 4
J11 P634902850 oy b’ Rod 2 .
G30 P634903140 | #HOEM I RIK Plate p
H21 SAD2406030 | AT EF Mt Bolt q M24 x 60
MO0 P534489000 | k" ARan" ody Piston Packing 2 4
M30 P634901950 | ¥" Ak Piston 2 8
M70 P534909820 | b~ Absn’ v%y Piston Packing 2 1
M22 P534900020 | n'47° Pipe 12
G77 P634903300 | n" w44z Packing Cover 2 1
H21 SAB1Z04000 ANHE N Bolt 8 M1Z X 40
H24 SBK1200210 £k E Spring Washer 20 M12
H24 SBJ1202000 | FHEi& Washer 8 M12
H21 SAB1203500 | ZS## ki Bolt 12 Ml2 X 35
H21 P534901260 | 7<F+ b Bolt 4
H23 SBA1212000 | »~#t2} Nut : M1Z
K81 P534124030 | w77 0s° Clip Ring 4
H24 SBK1200210 | I FHakE# Spring Washer 4 Mi2

16~
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18( 45 ) #6001 ~ 86045 418( Z )$6001 ~ WMESY L4 —
EIEUE)#EEUIH#EEM} 516( Z ) #6501 ~ HYDRAUL IC CYL INDER
i fip B 32 g o 184 | 180
ﬁj Igi':?s#iﬂj P;iusur?aﬁe ff:j;i‘f u!-.r; é';?l}. ?ema:i

. | L20 PA34079000 | ihE Vv #ir&  Hydraulic

(4. /£)  Cylinder ASSY
1 | L20 P534570000 | diE 4 Cylinder 2 41

2 | J11 P634902930 | t"abvos}’ Rod 2 25

3 | L23 P634902820 | ¥Mv3 -x1r} Cylinder End 2 10

4 | L20 P634802800 | #u5"=ny}” Cylinder Head 2 32

5 | J55 P634903080 | A4} 7 v¥a Guide Bush 2 2

B | 126 PL34900910 | Ay-7° (1) Sleeve(1) 2 1

7 | J26 PL34900920 | y-7° (2) Sleeve(2) 2 1

8 | G77 PL34900940 | ta-an'- (k) Cover 1

§ | G77 P634903090 | »" #4482 (1) Packing Cover(1) 2 3

10 | K81 P634903110 | avyinzy” Ring 4 KZT72 X 80 X 6

11 | L21 P634902980 | 7hIEL" Ay Piston 2 2

12 | H23 PL34901030 | #5441 Nut 2 1

13 | F12 PL34900960 | <7 ishdnd’ - Holder 2 1

14 | F12 P534565000 | Rbo-2¢s4- (/) Stroke Senser 1 1

15 | H24 PL34900930 | FEE#K Plate 2

16 | H25 P534900740 | e"v Pin 2 45 % 20

17 | F12 P534909350 | -1 A v#%" w24 Case 2 1

18 | Z67 PL34901160 | #eikvy"ivb Magnet 8

19 | J55 PL34901120 | 77 wia Bushing 2

20 | W70 P634903030 | b"Abun’ 9%y Piston Packing 2 SPGWEO x 65 X 10.5

21 | K81 PL34901170 | w2 iwhivs° Magnet Ring 2

22 | W71 P634903050 | #” Rby— Dust Seal 4 DKBI 50 X 62 X 7

23 | W70 P634903100 | uyh 1 vy Rod Packing 6 ISI 50 X 60 X 6

20 | W73 P634903060 | nudTu7 s Back Up Ring 2 BRA 50 X 60 X 3

25 | K81 P634903040 | 9x7ys2’ Wear Ring 4 WR 75 % 80 X 10

2% | H21 SAD2206030 | AfrfdH wb Bolt 24 M22 X 60

27 | H21 SAD2205530 | Z<faycids w Bolt 12 M22 X 55

28 | H21 SAD1402530 | s<f7cida sb Bolt 12 Ml4 X 25

20 | H21 SAD1002530 | Asfds wh Bolt 12 MIO X 25

30 | H21 SAB0SO1000 | fas 'k} Bolt 4 M6 %< 10

31 | He2 SCG1201030 | AAsftiE®wiy"  Screw 8 M12 X 10

32 | H22 SCA6123510 | AVTVAE ALY Screw 6 M6 X 12

33 | H24 P534906660 | <A {THN #8%  Spring Washer 36 M22
134 | H24 P534904880 | AMA{THN #E:4  Spring Washer 12 M10
135 | H24 SBKO600210 | » i Spring Washer 10 M6
136 | W72 SHB2095020 | O-4»y° 0-Ring 4 (95
137 | W73 SHD0950220 | W #2797°Ysh® Back Up Ring 4 (95
38 | W2 SHB2080020 | 0-Yu7° 0-Ring 4 680
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9% ~ 1009%( 5 )8L~ L0094( F )8Ly SVO9H ~ L0093( 5 )8LY — BN AEHH
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#6001 ~ 418( % ) #6001 ~ 46045 418( Z ) #6001 ~ MESY A —
£6501 ~ [§16( %5 ) 46501 ~ #6540 516( % ) #6501 ~ HYDRAULIC CYLINDER
#e e ES e el g w *
Key Parts No. Parts Name f:ﬁn:f :E'I‘é:?.; Remarks
39 | W73 SHDOB00220 | M 92797 77" Back Up Ring 2 G&0
40 | W72 SHE2085020 | O- "’ 0-Ring P G85
41 | W72 SHB2040020 | O-9r° O-Ring 2 G40
42 | W72 SHB2045020 | O-"a¥" 0-Ring 2 G45
43 | W72 SHB2035020 | O- "’ 0-Ring 2 (G35
4 | W73 SHDO0350220 | n'#i7y7 U’ Back Up Ring 2 G35
45 | F12 P547748000 | -} Mo Lead Switch 2
46 | H22 SCG0610320 | AffHikHiy’ Screw 2 M6 X 10
47 | H72 PL34900950 | #Rf#f2 A Rubber 2
(=2 %2007 H )
48 | W73 P634903070 Ly e Ring 2 HBY 50 > 65.5 X b
49 72 SHB2150020 | 0-14" 0-Ring 2 G150
80 | M22 P634901880 | »° 47 Pipe 4 1/4
51 | W57 SKM2008000 Hrgb Socket 1 1/4
82 | L30 P534531000 | ¢'-a97 Pee Cock 1 1/4
53 | W70 P534572000 | ovk oz R OF Rod Packing & B Key 22 ~ 24,48
LA P R S Dust Seal
84 | W70 P534571000 | ' Aben 93y R U Piston Packing & | 2 Key 10,20, 25
VESLVE AR 1) Wear Ring
150 | M30 P534573000 | A-teaul 1 1/4
56 | M30 P534532000 TAMta7” 0il Cup 1 1/4
be7 | 123 P534903020 | v 1/ % (4 ) Cylinder End 1 1
Cover
58 | W62 SKM7010100 iy Plug 1 3/8
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'~ 6049 ggg % )£6046 ~ 6049
~ 6544 Jg6( % ) #6541 ~ 6544

HAESY o~

HYDRAUL IC CYL INDER

i = 184 | 1H D
. ?‘;ﬁ‘sﬁﬁ P iﬁrt“snfaﬁe E:li 'I? :;éfﬂ I;ﬁemari
L20 PB34007000 | #hIEY7#" #37 & Hydraulic
(&) Cylinder ASSY
1 | L20 P534570000 | #FE5° Cylinder 1 | 41
2 | J11 P634902930 | ¢ abvuyt’ Rod I | 25
3 | L23 P634902820 | yUvy -1y} Cylinder End 1 10
4 | L20 P634902800 | M8 -Ash” Cylinder Head ] 32
5 | J55 P634903080 | 44+ 7" 2 Guide Bush 1 2
75 J26 PL34900910 | A9-7° (1) Sleeve(1) 1 1
7 | J26 PL34900920 | AU-7" (2) Sleeve(2) 1 1
8§ | W62 SKM7010100 | &7 3r Plug 1
10 | G77 P634903090 | n kAR (1) Packing Cover(1) | 1 | 3
10 | K81 P634903110 | 0939 Ring 2 KZT72 X 80 X 6
1l | L21 P634902980 | Mk Abv Piston 1 2
12 | H23 P634904550 | #v} Nut ] 1
!h F12 PL34900960 | ¥ dsbkby - Holder 1 1
04 | L23 P634903020 | v0vy ivh & Cylinder End 1 1
‘-1. Cover
gI; H24 PL34900930 | FE#R Plate 1
16 | H25 P534900740 | by Pin 1 $5 X 20
07 | F12 P534909350 | Y-} 2{o8" 2 Case 1 1
18 | M30 P534573000 | A=haasd 1 1/4
0 | J55 PL34901120 | 77 v%a Bushing 1
2 | W70 P634903030 | b°Alwn 74y Piston Packing 1 SPGWS0 X 65 X 105
21 | K81 PL34901170 | ©"dvbyz’ Magnet Ring 1
22 | W71 P634903050 | ¥ xbu-w Dust Seal 2 DKBI 50 X 62 X 7
23 | W70 P634903100 | nyb' i 93y Rod Packing 3 ISI 50 X 60 X 6
24 | W73 P634903060 | N 3r797° 020 Back Up Ring 1 BRA 50 X 60 X 3
K81 P634903040 | #a7yss” Wear Ring 2 WR 75 X 80 X 10
2 | H21 SAD2206030 | ANAfHE M Bolt 12 M22 X 60
20 | H2l SAD2205530 | SA7cidE b Bolt 6 M22 X 55
. H21 SAD1402530 | s<fscids v Bolt 6 M14 X 25
2 | H2l SADI002530 | AFACHH M Bolt 6 M10 X 25
30 | H21 SAB0601000 | 7fas mb Bolt 2 M6 X 10
ll H22 P534532000 | #{wmhy7° 0il Cup 1 1/4
j He2 SCA6123510 | RUTUfddLis”  Screw 3 M6 X 12
33 | H24 P534906660 | SMA7fdMN #E8E4€ Spring Washer 18 M22
LI H24 P534904880 | A fHHN #EE%  Spring Washer 6 M10
| _- H24 SBKOB00Z10 | ' #EE4: Spring Washer 5 M6
i #72 SHB2095020 | 0- 47" 0-Ring 2 o5
37 | W73 SHD0950220 | n"99797°vsp" Back Up Ring 2 695
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~ 6049
~ 6544

18( 4 ) £6046 ~ 6049 MEL A4 —
16( % ) #6541 ~ 6544 HYDRAULIC CYLINDER
a o 184 | 1D
aovmbin P

W72 SHB2080020 | 0- 2" 0-Ring 2 GBO

W73 SHDO800220 | M 2727 077" Back Up Ring 1 G80

W72 SHB2085020 | 0-Uv2” 0-Ring 1 (85

W72 SHB2040020 | 0- "2 0-Ring 1 G40

W72 SHB2045020 | O-M+4° 0-Ring 1 G45

§72 SHB2035020 | O-"¥s" 0-Ring 1 G35

W73 SHDO350220 | M 9iTa7° ek Back Up Ring 1 (35

F12 P547748000 | V- 2o Lead Switch 1

H22 SCG0610320 | AAARITIEDHY Screw 1 M6 X 10

H72 PL34900950 | #&fj2 A Rubber 1
(22" 2vMiv2 B )

W73 P634903070 | 27708 Ring 1 HBY 50 X 65.5 % 6

72 SHB2150020 | O-U»° 0-Ring 1 G150

M22 P634901880 | n 47 Pipe . 1/4

W57 SKM2008000 | Vrot Socket l 1/4

130 P534531000 | &' -3v7 Pee Cock 1 1/4

W70 P534572000 | wob'n ¥y BUF Rod Packing & 1 Key 22 ~ 24,48
LA Dust Seal

W10 P534571000 | e Aban’ 24y R OF Piston Packing &| 1 Key 10, 20,25
LES VR AR o h Wear Ring
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18( %5 ) #6050 ~ HWESY A~
16( % ) #6545 ~ HYDRAULIC CYL INDER
fip O 3 2 o 188 | 1ED
;E::Insﬁi\;: F’i?t?h?aﬁe ﬁgﬂ :}" #;‘éﬁ! 1;iﬁlszr'ﬂ.-arz
L20 PB34012000 | hFEYY~¥" L5 Hydraul ic
(H) Cylinder ASSY

L20 P534570000 | My Cylinder ] 41

J11 P634902930 | v Rpsms}” Rod ] 25

L23 P634904770 | »Mx¥y -14V Cylinder End 1 11

L20 P634902800 | U7 -~a} Cylinder Head 1 32

J55 P634903080 | #° 4} 77 9ia Guide Bush 1 2

Je6 PL34900910 | #v-7" (1) Sleeve(l) 1 1

J26 PL34900020 | AU-7" (2) Sleeve(2) 1 1

L50 YA45030050 | x7A"skn' a7’ Valve 1

( iR HE )

G77 P634903090 | » =348 (1) Packing Cover(l) 1 3

K81 P634903110 | av¥inzy” Ring 2 KZT72 X 80 X &

L21 P634902080 | 7hfEr’ Abs Piston 1 2

H23 P634904550 | +v} Nut 1 1

F12 PL34900960 | 3/ #vbni - Holder 1 1

H24 PL34900930 | FE#R Plate 1

H25 P534900740 | €°~ Pin 1 $5 X 20

F12 P534900350 | "=} A{oFF w2 Case 1 1

M30 P534573000 | A-Mawd 1 1/4

Job PL34901120 | 7" via Bushing 1

W70 P634903030 | " Akon' 9%y Piston Packing 1 SPGRS0 » 65 % 10.5

K81 PL34901170 | 2 #2M)up” Magnet Ring 1

W71 P634903050 | 77 Aps-M Dust Seal 2 DKBI 50 X 62 X 7

W70 P634903100 | ook n'o%s Rod Packing 3 ISI 50 X 60 X 6

W73 P634903060 | » w2797 Nk Back Up Ring 1 BRA 50 X 60 X 3

K81 P634903040 | 9x7Y2” Wear Ring 2 WR 75 X 80 x 10

H21 SAD2206030 | A<MAIRAHE M Bolt 12 M22 X 60

H21 SAD2205530 | A 7fHs mb Bolt 6 M22 X 55

H21 SAD1402530 | At v Bolt 6 Ml4 X 25

H21 SABO601000 | < m Bolt 2 M6 x 10

H22 P534532000 | #{mhy7° 0il Cup 1 1/4

H22 SCA6123510 | AN7Ufd AL ey’ Screw 3 M6 X 12

H24 P534906660 | SHANSTHN #EEE  Spring Washer 18 M22

H24 SBK0600210 | n" #/4 & Spring Washer 5 M6

W72 SHB2095020 | 0-"s" 0-Ring 2 (95

W73 SHDO950220 | m wits7 sy’ Back Up Ring 2 (95

W72 SHE2080020 | O- N« 0-Ring 2 (80

W73 SHDO800220 | N wh7v7"W24° Back Up Ring ] (80

W72 SHB2085020 | O- Nu” 0-Ring ] G85
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5 ) #6050 ~ @18( & ) #6050 ~ MES Y 4 —

5 ) #6545 ~ B16( & ) #6545 ~ HYDRAULIC CYLINDER

4 = B o 1849 | 1@
b e Part Name SROYER 09 Romane
éa W72 SHB2040020 | 0-Uv%° 0-Ring 1 G40
39 | W72 SHB2035020 | O- %" 0-Ring 1 G35
M) | W73 SHDO350220 | W' 9i7y7"Ned” Back Up Ring 1 G35

'1 F12 P547748000 | U-F A{v# Lead Switch 1

42 | H22 SCG0610320 | Af7ATib®#y"  Screw 1 M6 X 10

!' H72 PL34900950 | #&flja" 2 Rubber 1

‘ (=0 d2M2" B )

44 | W73 P634903070 NI’ Ring 1 HBY 50 % 65.5 X &
4 | W2 SHB2150020 | 0- v 0-Ring 1 G150

46 | M22 P634901880 | n" {7’ Pipe 2 1/4

47 | W57 SKM2008000 | V¥t Socket 1 1/4

48 | L30 P534531000 | t'-av7 Pee Cock 1 1/4

49 | W70 P534572000 | usb m vryROF Rod Packing & 1 Key 22 ~ 24,48

8 Ab =M b Dust Seal
50 | W70 P534571000 | & Abyn w47 RUF Piston Packing &| 1 Key 10,20, 25
| 42770 kb Wear Ring
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Kk A

CLEANING LINE
e B e 1848 | 1ER
E ik Parks Narme TROYER K0 feae
1 | L00 P542543000 | A& v Pipe 1
2 | LOO P535456000 | BHEAH 70 Pipe 1
3 | L03 P635024000 | #4nt -4 Pipe 2
4 | M27 SLTI210500 | ®§MED" Ad-2 Rubber Hose ] 1/4*500
| 5 | M27 SLTI070550 | #5/E3" h-3 Rubber Hose ] 1/4*550
| 6 | M27 SLTI071000 | M6FE3"hi-2 Rubber Hose ] 1/4*1000
| 7 | N2 SLTIO71400 | 53" ak-% Rubber Hose ! 1/4*1400
8 | M27 SLTI070700 | MME2" ht-2 Rubber Hose 1 1/4*700
'p M27 SLT1070300 | #5/E3" Ad-2 Rubber Hose 1 1/4*300
0 | M56 SLU1008000 | 79°7°% Adaptor 7
1 | M56 SLU1408000 | 90° 74°7°% 90° Adaptor 5
2 | M56 P539711000 | 90° 2=4» 7#°7°% 90° Adaptor 1
3 | M54 SKM9008000 | 74 Tee |
4 | 130 SKM4008000 | =97°k Nipple 2
5 | M57 P538902910 | A%4A Vhob Socket 3 1/4
16 | M50 P538907720 | sux Cross ] 1/4
M52 SKN2015080 | i@ \>zy7°a Nipple 1 1/4%1/2
M56 SLU1410000 | 90° 7% 7°% 90° Adaptor 1 3/8
M52 SKM2010000 | =+7" Nipple 1 3/8
M54 SKM9O010000 | 74 Tee ] 3/8
L30 P535438000 | #° - an 7" Bal | Valve ] A-15RV
M57 SKN3020150 | #Eavrzu7"m Nipple 1 3/4%1/2
M52 SKM2020000 | =s7° W Nipple 1 1/2
M59 SKN1010150 | 77wy Bushing 1 3/4*1/2
M57 P538904700 | AZ4% Jrv} Socket 2 3/4
M53 P535905130 | 4%%kras’ Elbow 1 3/4
M53 SEM112000 AZAR TN Elbow 1 3/4
M54 SKMA020000 | 7+ Tee 1 3/4
W50 P542618030 | 7447475 Fitting 1
W52 SKA4000400 | =v7°# Nipple 2 3/4
W54 SKA9000150 | 74 Tee 1 3/4
M53 SKCO500400 | Aa4a zas Elbow 4 3/4
M50 P533900250 | 4> F-zu7" b Nipple 7 3/4
672 P553900620 | »* v} Band 6 0 X
L50 P537431000 | & - an'n7* Ball Valve ] 1/4
L30 - PPN T i Valve 1 7" +HR
L50 SMLO200010 | find¢ Valve ] 3/4
M27 P535905420 | #- A 3m Rubber Hose ] $15-b22
M27 P535905420 | #- R Im Rubber Hose ] P 15- P22
W27 P535905140 | #-2 0.2m Rubber Hose 1 $15- P22
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STOPPER VALVE
B 3o a 184 | 180

Parts Ko T s spoveRug oL 9
P635046000 | a1k #5457 & Valve Assy

P635019000 | A4 )b F A4k Valve Body 1

P564900330 | Akik73vy 2

P535471000 F =y Ball Valve | KTM-E0200-3/4B
SLU1025000 | AM~b-A78" 7" 4 Adapter 2 1B

SKM4025000 g7 h Nipple 1 1B

SEM4020000 | =97 Nipple 1 3/4B
SLT6073000 | W™ Ad-A Rubber Hose 1 T0K-3D0OL
P535902030 | #n'- Cover 1

P535276000 F = 7 Ball Valve 1

P535902050 | FE#En # Spring ]

SHB2060020 | 0-Yx»° 0-Ring ] G60 1§EB
SAD1203030 AH TR M Bolt 4 M12 X 30
P534904870 N EEg Spring Washer 4 2% M2
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MR
HOPPER & AGITATOR

R 0 5B = 184 | 1B
? Fﬂ’iﬁ%ﬂ? P;Etusnr:dga?ne SRR LY F;ﬁerna ri
D54 PB36026000 | HHEEH T Hopper & Agitator| 1
1 | F23 P536782000 | #on -#fk Hopper 1 | 112
2 | F16 P536799000 | m bBj ik #e Cover ] 19
'3 | H80 P536750000 | 448 Grille 1 15
4 | JOO P536775000 | Y47} Shaft ] 26
5 | GOO P536553000 | iHIFEE-4HUf+7 977F Bracket 1 3
6 | 630 P536781000 | Fx-vin'- Cover 1 3
7 | K61 P536905580 | 7-4 (1) Arm(1) 4 )
0 | J50 P536005104 | #< (k) Casing ] 12
10 | 150 P536905114 | @5 (/) Casing 1 9
11 | 150 P536905171 | AU-7° Sleeve 2 |
2 | 630 P536905182 | #n - Cover 2 ]
13 | K81 P536903982 | 7 4apvansy’ Distance Ring 1
4 | GO1 P536905820 | 27— Stay 1
5 | 630 P536905830 | #3 -} Support 1
J24 P536902871 | Abun= (2) Stopper(2) ]
J24 P536903991 | Abun - (1) Stopper (1) 1
K71 P536689000 | yx7h-w Shaft Seal 2
H25 536754000 | EsEe’ v Pin 1
L20 P536905500 | n 47’ Pipe 1 2
630 P536905510 | Hun—FAn - Cover 1
H25 P536905620 | k' Pin 1 1
L20 P536905431 | 7" MK Plate 1
L20 P536905441 | 4%z 4K Plate 1 ]
L07 P536618000 | #4hi-4- 0il Motor i 10
K05 P536905740 | A7°vizb (GEBHE) Sprocket ] 9
K05 P536903043 | A7°of2b  (BEFHMI) Sprocket 1 ]
KOl P536739000 | v-3-#:—» Roller Chain 1 3
J51 P536446000 | ~"7Uv2"azy} Bearing Unit 1 3 | UCFC210
J51 P536369000 | A" 7Yy azy} Bearing Unit 1 1 UCFC205
J20 P536902021 | *- Key 1
H21 SABIS05060 | <t wi Bolt 8 M16 X 50
H21 SABI504060 | 7<#t w} Bolt 2 M16 X 40
H21 P536903543 | NAATES M Bolt 6 M12 X 40
H21 SAB1404560 | s b Bolt 4 M4 X 45
H21 SAB1403560 | 754 Wt Bolt 4 M14 X 35
H21 SAB1204560 | 7 fi wb Bolt 4 M12 X 45
H21 SAB1202560 | 7 fii wb Bolt ] M12 x 25
H2l SABL003560 | 7 fiik wb Bolt 4 M10 X 35
| H21 SABL003060 | 7 fa+" at Bolt 4 MI0 X 30
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MR
HOPPER & AGITATOR

o 184 | 1@

e ere M BRGYERGO s
H21 SAB1002560 | A+ wb Bolt 1 M10 x 25
H21 SAB1002060 | 4 Vb Bolt 8 M10 x 20
H21 SAB0802560 | 7~F#& wb Bolt 1 M8 = 25
H21 SABOS01460 | ~F+" vh Bolt 2 MB > 14
H21l SAD0B01430 | 7~A7ATE mb Bolt 8 M8 X 14
H24 SCG0510300 | ~Ardtiksy” Screw 2 M6 < 10
H23 SBA1612100 | <At} Nut 12 Mi6
H23 SBA1212100 | A<#fytvh Nut 6 M12
H23 SBA0812100 | 7<ftst Nut 2 M8
H24 SB]3302100 | “FHEE® Washer 2 M33
H24 SBJ2702100 TR & Washer 2 M27
H24 SBJ1602100 | FrHeE Washer 4 Mi6
H24 SBJ1402100 | FEFEE Washer 2 Ml4
H24 SBJ0802100 | FHEE Washer 2 M8
H24 SBK1600220 | n #ESE Spring Washer 16 M16
H24 SBK1400220 | » iEE Spring Washer 8 M14
H24 SBK1200220 | n" #FEE4 Spring Washer 5 M12
H2d SBK1000220 | » #EESE Spring Washer 17 M10
H24 SBKOB00220 | »' #HE&: Spring Washer 3 M8
H25 SCP0504550 | #Hiv™» Split Pin 4 $5 X 45
H25 SCP0502250 | i » Split Pin 2 b5 X 22
W73 SHB1065020 | O-9x" 0-Ring 2 P65
W70 SHDO650120 | M w4T27"Nsd” Back Up Ring 2 P65
W56 P638398000 | 15474 77 ¥ Adapter 2

0- a2 4 90°
W56 P638396000 | BAT? 7°¥ Adapter 1

0- 9»4" 1+ 90°
H21 SKM7008100 | 7°7%° Plug 2 1/4
H24 SBJ1202100 | FrE%E Washer 4 M12
K61 P536778000 | 7-A Arm 2 2
E48 P536806000 | & (1) & Electrode 1
E48 P536807000 | "R (2) & Electrode 1
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OIL TANK
= 3 S R 2 18% | 180
Ii:;g;l?: F":Etnsnﬁaﬁe E:r L?n' :t" u!.rg (i:'f'.; {Fffemarli
F20 PA42007000 | il 37 fn 0il Tank ASSY
F20 P542632000 | hyrpAfk 01l Tank Body 1 35
F61 P542577010 | 74A% Filter ASSY 1 2 | 418 #6001 ~ 45
516 #6501 ~ 40
F61 PA42025010 | 74M% Filter ] 2 | 418 #6046 ~
516 #6541 ~
M70 P542902920 | » 23~ Packing 1 418 #6001 ~ 45
516 #6501 ~ 40
M70 P542804200 | »" »%» Packing 1 418 #6046 ~
516 #6541 ~
P16 P542506000 | imfBERT{Svhmmat 0il Level Gauge 1
M70 P542903860 | # A¥st Gasket 1 418 #6001 ~ 45
516 #6501 ~ 40
M70 P542904210 | 4 A%k Gasket 1 418 #6046 ~
(74035 222 ) 516 #6541 ~
MO3 P542511000 | =777 Y-4%"- Air Breather ]
G30 P542903310 | 74mi-hn'- Filter Cover 1 9 | 418 #6001 ~ 45
516 #6501 ~ 40
(30 P542902230 fin - Cover 1 3 | 418 #6046 —
516 #6541 ~
F20 P542610000 | 74mif w42 Filter Box 1 17 | 418 #6001 ~ 45
516 #6501 ~ 40
F20 P542655000 | 74Mi& 272 Filter Box 1 15 | 418 #6046 ~
516 #6541 ~
oL M56 SLU1025000 | 74777 8- Adapter 3 1B
Of M56 SLU1032000 | 79777 %- Adapter 1 1 1/4B
HZ1 SAB1203560 | <AF b M12 X 35 Bolt 12
H2l SBA1212100 | ~#& b M10 X 20 Bolt 12 418 #6001 ~ 45
516 #6501 ~ 40
H21 SAB1002060 | 7<f# #F M10 X 20 Bolt 12
418 #6046 ~
516 #6541 ~
H23 SBK1200220 | »~ftob M12 Nut 12 418 #6001 ~ 45
H23 SBA1212100 | 7fatsh M12 Nut 12 516 #6501 ~ 40
418 $6046 ~
b16 #6541 ~
H24 P542903040 | » #EE& M12 Spring Washer 12 418 #6001 ~ 45
H24 SBK1200220 | n"#EE® M12 Spring Washer 12 516 #6501 ~ 40
418 #6046 ~
516 #6541 ~
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OIL TANK
T o 184 | 180
i il %R Oy R o) B
M70 P542901100 | 4" Rfzb Gasket 1 418 #6001 ~ 45
516 #6501 ~ 40
M70 P542004210 | #"A¥zb Gasket 1 418 #6046 ~
( 240547 222 ) 516 #6541 ~
MO1 SKN1025200 | #2isv744% Suction Filter 2 20A
418 #6001 ~ 45
516 #6501 ~ 40
MO1 P542901100 | #2vav74ng Suction Filter 2 20A
418 #6046 ~
516 #6541 ~
M51 SKN1025200 | 77 2%4%° Bushing 2
M52 SKH4020000 | n'bhze7" W Nipple 2 20A
M53 SKH1120000 | xAfaznd’ Elbow 2 20A
M5T SKA2100250 | #x4a7¥ub Socket 1 25A
(62 P542292030 | A7°0sp° Spring 1
L52 P542292030 | &4 M| Relief Valve 1
152 PA42025020 | &=H Relief Valve 1
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KHELT

| WATER PUMP
o fp o 189 | 1HED
{ E E“;;nsi;\lf FZEIH; Eatie :PI:& i ﬁg da I;ﬁemarli
L02 P542542000 | 74 »7° Water Pump DM-180A
I | L02 P542542010 | #-¥ Motor 1
2 | L02 P542542020 | +& Bracket ]
8 | L02 P542542030 | kDb oiF Cutwater 1
4 | LO2 P542542040 | Ad=hmi—i Seal 15
B | 102 P542542050 | F-5u - Casing Cover 1
LO2 P542542060 | 0- 04" 0-Ring 1
L02 P542542070 | IR 1
L02 P542542080 | @] (k& ]
102 P542542090 | ¥-yu° Casing 1
0 | L02 P542542100 | Ze%ik %292 Cock 1
1| L02 P542542110 | PBhikdn - Cover 2
2 | L02 P542542120 | iECIH# ]
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DRIVE UNIT
a =] . 184 [ 18D
ik barte e 58 Qty &1 (kg Bty
C10 P643036000 | )iz E%E M &EDrive Unit ASSY
LO1 P543557000 | #4m%" 27" 01l Pump 1 85 | skl 150 HZ:hE
LO1 P543569000 | 7°-bE MK #7° 0il Pump 1 19 | #FHH 160 BEHE
M30 P544382000 Trekt-4 Motor 2 1
JOD PH43570000 | 77 v’ 3547k Shaft 1 6
M30 P543905940 | 7773 Flange 1 2
GOO P543613000 | #4m4" 27" {47 979} Bracket 1 6
GO0 P543612000 | 44#%° 27" mn Fig7 942+ Bracket 1 1
GO0 P544391000 | *-7"#3Z A 7352} (1) Bracket (1) 1
GO0 P543556000 | 77tat-yHiffé& (2) Bracket(2) ] ]
N83 P544903590 | "4+r-7"W Wire Cable 1
H22 P544903870 | & # (2) Rod(2) 1
G61 P544903540 | »Le"2 Clevis P
(4" favbo-AER )
(61 P544903450 | 7Lk’ A Clevis 1
661 P544383000 | 7rtAt—s-Ln'- Lever 1
H21 SAB1203560 | 7~ 4+ Mb Bolt 5 M12 x 35
H2l SAB1003060 | <fs wb Bolt 1 M10 X 30
H2l SABOB03060 | <+ vb Bolt 5 M8 X 30
H21 SAB0502560 | <A+ b Bolt 2 M5 X 25
H2l SAD1605530 | Sfascfis v Bolt 3 M16 X 55
H21 P534906270 | /NEENHEME Bolt 8 M10 X 30
H21 SADOBO3030 | A7 s vt Bolt 4 M8 > 30
H23 SBA1612100 | futsh Nut 3 M16
| H23 SBA1212100 | <At Nut 5 M12
: H23 SBA1012100 | /<fatsh Nut 9 M10
H23 SBAOS12100 | ~Htsh Nut 4 M8
| 123 SBA612100 | Afatsh Nut 1 M6
HZ3 SBA0512100 | #tab , Nut 4 M5
H24 SBJ1001100 | FrE# Washer ] M10
[_‘124 SBJ0S01100 | “FHEe4 Washer 2 M5
‘Hed4 P534004870 | n'iES Spring Washer 4 M12
| H24 SBK1600220 | " #HE4: Spring Washer 3 M16
H24 SBK1200220 | w iMES: Spring Washer 5 M12
H24 SBK1000220 | » #RE& Spring Washer 9 MI10
H24 SBKOB00220 | » dkE% Spring Washer 5 M8
H21 SCGO812220 AHERFIESHRLE  Set Screw 1 M8 x 12
H2l 5CG0406120 | AR ftib®Aall  Set Screw 2 M4 X 6
661 SDA0402310 | FAT4- Key 2 4 X4 %23
P544389000 | 2ke° 2 Clevis 1
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DRIVE UNIT
amo o 188 [ 1ED
il ek e BROYERW)  Roman
P544390000 | TremE—i-Ln - Lever 1
P543906160 | <Atz (ERL Nut 1 M6
P544909700 | k"~ Pin 2
SBJ0601000 | PR Washer 2 M6
SCPO101220 | #Ir" 2 Split Pin 2 M1.6 X 12L
H21 SABO601660 | <A mb Bolt 2 M6 x 16
SBA0612100 | <ftuh Nut 2 M6
GO0 P543615000 | *{mk" »7° Bracket (1) 1 2
M T 2t (1)
M30 P639567000 | Wk A774%° Flange 1 2 65A
H21 SAD1204530 | <A AI+H W Bolt 4 M2 x 45
G600 P544903550 | 7-7° a3 47 752F (3)Bracket(3) 1
H24 SBJ1202000 | FHESE Washer 1 M12
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28 (1/3)

OUTSIDE EQUIPMENT(1/3)

BREFS eb B ¥ ikl T o
Parts No. Parts Name f:g. E" :;; éﬁ! Remarks
D80 P631045000 | %e3&# 7 dn Outside Equipment
ASSY
P631156000 | 7b-aAfE Fram 1 182
P631155000 | #4 (%) Plate 1 88
P631262000 | HE3% (%) Plate 1 75
P631159000 | 448 Support 1 20
P§31153000 FERGR & Under Trestle 1 236
P631218000 | mfHN A7 Bracket 1 2
{7 9594
P631158000 | 7" 77t Bracket 1 2
P545000511 | T BjE4% -} Support 1 1
P531004261 | FEAR Plate 1 1
SAB1002060 | 7~ HAE vt Bolt 2 M10 % 20
SAB1003560 | 7SfF wh Bolt 6 MI10 X 25
SBK1000210 | (XhrEs Spring Washer 8 M10
SBJ1001100 | “FrRE4 Washer 8 M10
P541904561 7 bt Plate 8 1
(20 P541904501 | HH5&7 v~} Plate 1
GO0 P639512000 | » A7 &4 a2k Bracket 1 1
BE7 79t (k)
600 P538910871 | »n" M7 £y 2=k Bracket 1 1
EE7 7r7b (F)
GO0 P639513000 | 7HhUA" rRLHF Bracket 1 1
E5ET 37}
3| M22 P631045190 | AT Pipe 1 1
0| 620 P541906630 | #h3k7" 1~} Plate 1|
| G20 P541906641 | sli5R7"L-} Plate 2 1
G20 P631169000 | Abu-b—%E Plate 1 1
W LS
3| G20 P541906650 | 37 L~} Plate 1
b G20 P546615000 | »° 17" Fiahe Plate 1 ]
| G20 P541006641 | #h3ET -} Plate 1 1
(20 P541906730 | #HSE7" L~} Plate 1
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REE (2/3)
OUTSIDE EQUIPMENT (2/3)

31

Packing

o = 1849 | 180
pars o Paria Hirns spovERu o
D80 P546001000 | AUl & Outside Equipment
ASSY
M22 P546707000 | fBIER{RFEN" 417" (A ) Pipe Side Support| 1 5
M22 P546437000 | fIERERFEN" 47" (4 ) Pipe Side Support| 1 7
603 P651383000 | »* 47" #4 -~} Support 2 | & |«
GO3 P551855000 | »" 47 BUft &4y Support 5 | 3
| | 603 P533462000 | »" 47 #& -} Support 1 6
| 672 P546631000 | U-»" 71 U-Band 1 1
G20 P545909150 | 7°k-} Plate 1
H23 P551900980 | BJIS +} Nut 4 M16
(GO0 P531904170 | 7° 7%} Bracket g | 4
(5 -FRHLAE A )
H21 SAB2006040 | A< fd v} Bolt 4 M20 X 60
H21 SAB1002560 | <f#’ w} Bolt 11 M10 X 25
HZ1 SAB1202560 | <fud mh Bolt 1 M12 X 25
| H21 SAB1203060 | A m Bolt 4 M12 X 30
2l SABI205060 | Afa+ uh Bolt 2 | 1 |Mi2x50
121 SABI602560 | X fi wh Bolt 4 M16 X 25
1123 SBA2012300 | fatoh Nut 4 M20
 H23 SBAI012100 | fytoh Nut 11 M10
“H23 SBAI212100 | Kfytvh Nut 7 M12
'H23 SBA1612100 | tsb Nut 4 M16
H24 SBKI000210 | (£4afE4: Spring Washer 1] M10
H24 SBK1200210 | (ThEES Spring Washer 7 M12
‘H24 SBK1600210 | (ThiE% Spring Washer 14 M16
(H24 SBK2000210 | {42k Spring Washer 4 M20
124 SBKOS00210 | 13 #2kE%: Spring Washer 2 S
‘H24 SBJ1601100 | “FHES Washer 2 M16
‘H24 SBJ2001100 | ‘FHi: Washer 4 M20
B6] P545176000 | 1&BERHELT Side Liner 1
H21 SABOS02060 | < fiuk wh Bolt 2 M8 20
H23 SBAOS12100 | A fits) Nut 2 M8
603 P546610000 | N 47" 44"~} Pipe Support 1 3
1630 P545909540 | »"47°#4° -t 98y Pipe Support 1

SEPE




(€/€) Bk

(€/€) ININd1ND3 3AISLNO




26
— 17

&§*~34

i (3/3)

OUTSIDE EQUIPMENT(3/3)

=) o 185 | 1RO
I;I;‘E‘::ﬁﬂ?. PEEF; Eaﬁe ffelr Li'; 2’ :;é:‘ﬂ. 1;Hﬁerr'na rz
D80 P546001000 | 424 v an Outside Equipment
ASSY
(03 P546605000 | 7° -43z (@il ) Support ] 10
G03 P546692000 | 7" -A3CZ (#%M] ) Support 1 24
G20 P545909720 | b [E i Plate 1 4
G30 P546604000 | &'~ (AMn"#7°H ) Cover 1 3
M72 P545907640 | 7" -4 —bH#&E2°4 Cushion Gum 1
M72 P545909890 | 77 -4##" -HH#R{#2" 4 Cushion Gum 1
G20 P531904180 | 240" 7" 7" na2HRff&Plate 1 10
G30 P531904270 | #0844 —bin' - Cyvlinder Support 1
Cover 1
G30 P631162000 | Mo —#& -} Cylinder Support 1 3
630 P531901330 | #ud - 2 n' 94y Cylinder Support 2
Packing
M72 P531901460 | #&fdj2 4 Cushion Gum 4
H21 SAB1605560 | Z<#4 mb Bolt 4 M16 X 55
H21 SAB1003560 | 7<fH w} Bolt 8 MID X 35
H21 SAB1002060 e b Bolt 4 M10 X 20
H21 SAB1002560 | -~fs b Bolt 4 M1O X 25
H21 SAB1202560 | <A mh Bolt 4 M12 X 25
H2l SAB1603060 | A f# wi Bolt 4 M16 X 30
H23 SBA1012100 | 7~ftst Nut 12 M10
H23 SBA1612100 | »~fatvb Nut 8 Ml6
| H24 SBK1000210 | i£4aMsg: Spring Washer 16 M10
H24 SBK1200210 | IffafE& Spring Washer 4 M12
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~K9084 (K6 184
26549 ~ #6560

)(K6180) ~ K9084 (K6184) A2 bA=IISRI (1/4)
46061, 26549 ~ #6560) CONTROL PANEL (1/4)
& #n o 188 [ 1 0
g s R sovenol g%
E20 P547912130 | a7bo-an” i Control Panel 1
2| E32 P547912840 | TEiErdio+ Switch for Power | | E-108M
B | 789 P547912850 | #47°Lva’4 Neoprene 1 UL ( Rilado#m)
Z89 P547912860 | x{oFin - Switch Cover 1 TrON (TR v+ )

E38 P547912870 | V7" 474 Receptacle ] NCS-162R
E38 P547912880 | Li7" §hdyy7” Receptacle Cap 1 NCS-162Rca
B38 P547913430 | w47 #sm Receptacle 1 CF25-040055

FA385}
E38 P547913440 | V47" #0h¥vy7 Receptacle Cap 1 CF25-04005S /A
QEEESH
E38 P547913450 | Lt7° 470 Receptacle 1 CF25-050055
23297}
i l:.-E_‘aa P547913460 | L7 9203497 Receptacle Cap 1 CF25-050055 fi

| Q% X %

| E38 P547912890 | ve777m Receptacle 1 CF45-180108

| 123040 b

g | E38 P547912900 | Lt7° §ohdvy7 Receptacle Cap 1 CF45-18010S H

1 OREXE

| 789 P547912910 | #4134 Neoprene 1 T (18P Le7" 12058 )

PB47207000 | tbryadsF—3% Change Over Switch | 2 BN25P222B(2a2b 5 )
| E32 P647215000 | +b29afsi—3t Change Over Switch | 1 BN30P320B(2a £ )

“E32 P647216000 b2 v F—=; Change (ver Switch 1 BN30H320B(2a 4521 )

|l @2 P647217000 | +Lryadss—st: Change Over Switch 1 BN25P211B(1alb $#4 )

ﬁz P547912920 | A{s7129} Switch Unit 9 BNUIA(la #45)

0 B32 P547912930 | advfazsh Switch Unit 5 BNULA(1b 4 4 )

'!l E38 P647210000 | 47—t Indication Lamp 2 LU25S0G 30V

(& B#IK)

" E38 P547912040 | ¥k (fsaEh) Incandescent Lamp| 2 LU9SO (BA9S 1W &k )
E32 P547913470 | 247" 24 9% Snap Switch 2 ATD22W 8 43 W3
m P547912980 | 2t47° adv+ Snap Switch 1 ATN22W 2 18045

| ‘E[&E P547912990 | At97" 2{v# Snap Switch 6 ATGZ2W BB 4%

] £440) - thaf OFF

[ 3 P547913000 | A+97° 24 v#H Water Proof Cap | 9 MDO610080
= Bisktrs7"

| E32 547913010 | 447" 4o Water Proof Nut | 9 MD8010056

[ B At}

VE32 P547913020 | uw-49-244% Rotary Switch 1 EC4802 457k &

i :l! P547913030 | o-py-2{s+M e Lever for Rotary I K-8 71

- Switch

| E32 P647219000 | 2157 24s$—3t Snap Swi tch 2 WD1111

.
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9 ~ #6560)

180) ~ K9084 (K6184)

a2 kA= (2/4)
CONTROL PANEL (2/4)

1849

1 @D
i Qty| R (kg)
Per Unit |\WEIGHT

wm %

Remarks

#6061, #6549 ~ #6560)
HEES IR i
Parts No. Parts Name
E32 P647221000 | A+y97° M9F—3 Snap Switch
E32 P547913640 | At97° 2{»+H Hex-head nut
LAty for Snap Switch
E32 P547913650 | Aty7" A{»+H Hex-head nut
Fftyh for Snap Switch
E32 P547913660 | Ztv7" 2{»+H ‘Tum Stop Metal
8] ik E R Fittings for Snap
Switch
E32 P547913670 | At97" 2{++H Metal Washer for
: FE & Snap Switch
| E38 P547913480 | i—r4 Programmable
Controller
P647212000 | ka-2"dA9" Fuse Holder
PB47213000 | ba-2"dad° Fuse Holder
P547901460 | ka=2" ( 5FHI) Fuse
P547901470 | a2 ( HHE) Fuse
P547913490 | ba-x" ( HY) Fuse
K P547915120 | t-#hdrd Total counter
| B34 P547913130 | - Relay
P547913140 | W £ & W Metal Fitting
- P547913150 | M- Relay
P547913160 | - Relay
P547913170 | - Relay
Kot Surface Type Socket
W E Terminal Board
nFé Terminal Board
| E38 P547913210 | #F4 Terminal Board
789 P547913230 | u-Lohis” Stainless Knob
o Fastener
B89 P547912230 | " uksb Grommet
38280 P547913500 | #a4k (K) Name Plate
K (Large)
3 '.-Eﬂﬂ P547913510 | #&4R (/) Name Plate
'. (Small)
) 280 P547913520 | #hiR Name Plate
‘ (FHIF) (Main Switch)

WD1712 4 B4
b5kt OFF
AJ3081

AJ3082

AJ3083

AJ3084

FX0-30MT-D DC24V

() S T

4P v -fif

10A

20A

30A

HTEC-FBV DC24V
G7]-4A-B DC24V
R99-04-FOR-G5F
GTT-1122S DC24V
G3TA-0DX02S DC24V
G7T-1125 DC24V
PTTF-05

KT-60

(600V, 60A, 14mm2 B45 )
KT-25

(600V, 254, 5. Sen2 ®48 )
KT-15
(600V, 15A, 2um2 48 )
A-176-14

50¢ 2
BEF 1 fsati
300(H) x 315(W)
BE 1 M ghiR
80(H) > 260(W)
15(H) x 50(W)

-56-




INF IO OIS
" 54
dil=T=T=T==] _“_\0 - .”,..-......
A APSE i
Lo ¥ &
m.m m.h m.__— 41
2733 33
32 32
u.._ m.._
30 29 Be
19

~ 0 e

—
m'o

47
44

46
45

(#/€) TANYd T0HINOD
(B/E) Arkxrr—o4 < C

~ BFG9% 1909 ~ pS094)

4
3193) Y806 ~ (0819%) 0BO6Y



9084 (K61 84
49 ~ #656(

K6180) ~ K9084 (K6184)
£6061, 86549 ~ #6560)

22 hEA=INZIL (3/4)
CONTROL PANEL (3/4)

1848 | 180
HME Oty R (ko)
Per Unit [WEIGHT)

B £
Remarks

B | 280 P547913530

3 | 280 P547913540

S

280 P547913550

e

I | 280 P547913560

zaﬂ P547913570
|

| 280 P547913580

780 P547913340

o

-|' P547482000
|

" E34 P547013350
P547913360
P547913370
P547913380

§ P547913390
E38 P547913400
38 P547913410
E38 P547913420
P547463000
P647102000
£20 P547910020
| 780 P547910030

32 P547909990

BB dn A I
Parts Name

sat (ON) Name Plate (ON)
ghiR (OFF) Name Plate(OFF)
R Name Plate
(fE%4T) (Working Lamp)
14 Name Plate
(Fan =La" W2k ) (Hopper Level)
R Name Plate
(75" 20% &) (Radio Control)
R Name Plate
(CF=FE 3 (Radio Control &
B R 1E) Pendant Switch)
$htk Name Plate
(B AL »7° (Hi Water Pump
OFF ON ) OFF ON )
7417 Name Plate
(WmEAF 77°) (Hi Water Pump)
R Name Plate
(FE+ 27 ED) (Main Pump

Pressure)
Fat Name Plate
(4R ) (Wireless)
=5 Diode
A=} Diode
59" f Rag Board

kLT PRV
IRy
SN AT
JRIEILT 0"
FarrsHs=itn
[ 85 ET

oo AL 9L A S
F T

T

{ TobA fhsE )
L bAL9F

Connector Housing
Connector Housing
Connector Housing
Connector Housing
Terminal for

F Connector
Rotation Lamp
Select Switch Unit
Box

Name Plate

Select Switch

21
21

10

10(H) = 20(W)
10(H) x 20(W)
12(H) % 50(W)

12(H) x 50(W)

12(H) X 50(W)

15(H) x 50(W)

S0(H) x 40(W)
x 25¢

50(H) x 40(W)
x 254
12(H) X 50(W)

3BZ-61, 3A

151886, 1A

1L-4P

CN 2P F 2324
(7123-2024)
CN 4P Fas0¥
(7123-2043)
CN 6P F agp¥
(7123-2063))
CN 9P Fainy
(7123-2092)

CN Fazrs H

(7116-2090)

SKM-10G( # )

AGA

ASD3322N
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(K61 84) Maten 6180) ~ k9084 (K6184)

o 3> bAE=IYRIV (4/8)
- #6560 M85t ~ 26061, 46549 ~ #6560)

CONTROL PANEL (4/4)

g a Pl 189 | 1@0
B e s Tt BROYERW)  pora
275 P547911100 | 27924 Ground 1 PMI5
, E68 P547155000 | 1»3' A7 4 - Buzzer of 1
| engine warning
B | 772 P547867000 | 4 v7 RLHH Cable of Solenoid| 1 J-4
Hfka-} valve for Pump
172 P547868000 | 7°=4, THMIB", Cable of Boom, 1 I-4
1 77 7P #EI-+" Qutrigger and
Agitator
272 P547869000 W=} A9+ Cable of Read 1 R-4
HhfEa-}° Switch
272 P547870000 Ato-y R ST R A Cable of stroke 1 SV-4
M geaka-° for adjustment
112 P547871000 | mfit & FHEE-vH Cable of 1 T-4
k- Exhalation
Adustment for
Motor
| 072 P547872000 | atu-7E¥EN-t afs7H Cable of stroke 1 SR-4 ;
'i ka-1" adjustment ;
* for Read Switch ?
b Psa1873000 | =0 /EMEBREEIR  Cable of engine | 1 E-4 !
; I Hka-1° speed ,:.
|! Adustment for _
:. Motor f
i| 789 P547911940 | 7737 Plug 1 NCS-163P '
j 189 547865000 | 797" Plug 1 CF45-18010PT 18P |
- 280 P547888000 | 7° 7% Plug 1 CF25-05005PT 5P l
I 289 ps47887000 | 7° 97 Plug 1 CF25-04005PT 4P h
| 289 P547909680 | 7°37° Plug 1 NCS-162P 74" »7° )
I E46 P547864000 | -} 2{9# Read Switch 1
P12 P547230000 | Eat Pressure Gauge 1 ¢ 63F
' P07 P547856000 | xvi" s[lEgEt Tachometer 1 Part No. 100569-652
PINTD P547910630 | AR A Buffer Rubber 4 7173 L ( $40-120) |
| 280 P547910370 | $4R Name Plate 1 CA 220 I
Il 180 P547910380 | #ail Name Flate 1 CB 7% 20
E 280 P547910390 2% Name Plate 1 BA <& 20 !
i I':EHI} Pa47910400 ShAR Name Flate 1 BB % 20 |
|
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557 ~ #6560

184) (#6557 ~ £6560)

SERBGRE (1/3)
RADIO CONTROL EQUIPMENT(1/3)

= 1845 | 1680
e Bevireed spovERuo  fo
RYT%
EI3 P547912740 | 7% 74" 9% Radio Control Box| 1 Wh—547°
789 P547914300 | 3x4#2147° Catch Clip 2 TE=HiTi
| H22 P547914060 | Mt % Flat Head Screw | 11 3*6 SUS
789 P547914310 | BOX 24" 7" Box Sponge 1 RDE-138
| H22 P547913780 | 4 Screw 2 £ (W) SMP5* 10MC
8 | Z80 P547913790 | #UTM No i Seal of Serial Nol 1 CPD-216
| 280 P547913800 | AL SIS -M Seal of Examination| 2 CPD-217
Passing Prove
| E37 P547914320 | 3 lu-nakiR Control Board 1 NPC-28S Ver. 2
(CPD-317) VerS.2
E37 P547913820 | R F 24K RF Board 1 TRE200R Ver. 2. 1
| (CPD-318)
| 289 P547913830 | Afa#d -} Hexagonal support| 4 TSN-6
780 P547913840 | 7°L-} A Plate A 1 RDE-071
H22 P547913850 | #° Screw 13 + (W) SMP3*8MC
E38 P547913860 | 14P 797b5-7" 1 14P Flat Cable 1 CPE-385
gsas P547913870 | 34P 739M-7" 0 34P Flat Cable 1 CPE-384
7 P547913880 | }° 347" 24K Drive Board 1 TRE200DR Ver. 2
YL-447" (CPD-316)
‘W23 P547913970 | b"z-hta-7" Vinyl Tube 1 15*18 %M
100mm
P547814050 | L7 ¥k Receptacle 1 NCS-163R
P547914070 | Lt7° #2hdxy7 Receptacle Cap 2 | NCS-163Rca
P54T914080 | Vi7" 92h3v97" B Pan Head Machine | 1 M3*8 WS SUS
A Y Screw
- P547914090 | ANT #-7" % ASSY Antenna Cable ASSY 1 CPD-293
122 P547914100 | +a° /iy Pan Head Machine | 4 M3*10 S SUS
Screw
W72 P547914140 | #4bArk" »3° Neoless Spoge 1 45" 5t*20
1500mm
67] P547914150 | A HEELF Stainless Round Bar| 2 B-534-1
(Ec) Drawer Pull
§ P547914160 | EVu7° E Ring 2 dmm
32 P547914330 | $97° &+ Snap Switch 1 ATNZ2W
B32 P547914010 | x+7° Mo Snap Switch 2 ATD22W
! B L%
E32 P547914020 | Bhizkd+s7® Water Proof Cap 1 MDO6 10080
BE32 P547914030 | Bhoktoh Water Proof Nut | 1 MD8010056
EST P547914340 | 1 F 241 IF Board 1 CLR-197 (CPD-319)
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(#6557 ~ #6560)

184) (56557 ~ £6560) WARIRREEE (2/3)
_ RADIO CONTROL EQUIPMENT (2/3)
| an e 188 | 160
-Ii i ?;ﬁﬁi P;i:nr?;rte ﬁ%ﬁ E’ ﬁgéﬁ ;ﬁemari
Wl 122 Psaroiesso | i Screw 9 ¥ (W) SMP4*10
b | 789 P547914360 | 7Y-7" #ia Free Bush 1 SG-162
: 600mm
2| 780 P547914370 | AMuFEEM Name Plate For 1 RDE-094
| Switch
of 671 P547914380 | #47°n" #WELE Tap Panel Handles| 2 A-1075-6
' ; E"oF §0mm
180 P547914130 | BEIEBEHMILIP  Seal of High 1 CPE-380
| pressure Washing
Prohibition
| 289 P547912230 | 77 ntv} Grommet 1 504 &
'B73 P547914170 | 4 Command 2 CPD-309
| 789 P547914180 | FEA W) Waist Belt 2 CPE-186
B 289 P547914190 | Mavan- Silicone Cover 2 CPD-178
| BOL P547914200 | »* 971~ Battery 2 B-110TRE/6C
- 7.2V 1100mAh
(CPE-378)
| 780 P547914210 | 227 Lyo—b Membrane Seal 2 RCD-483
180 P547914220 Hiw Seal of Warning 2 CPE-381
280 P547914230 | HEATHHEEEI-4  Seal of 2
Technological
, standard agreement
M1 780 P547914240 | 3371 AW Label of Command | 2 CPE-179
(780 P547914390 | v (1) Seal (White) 4
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557 ~ #6568

(K6184) (#6557 ~ #6560)

BRI KL (3/3)

RADIO CONTROL EQUIPMENT (3/3)

o

Charge method

1 o = 189 | 1@
P Ak paris tle SROWEE 0l o
| B73 P547914250 | 7v7+ Antenna 1 CPE-376
M E73 Psaro14260 | Tk Antenna Base 1 CPE-377
o E73 P547914270 | T E:E Charger 1 CPD-314
| 780 P547014280 | Beisi-u Seal of Warning 1 CPE-382
280 P547914290 | FEH v Seal of 1 CPE-313
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,K9971 (K6108

#6545 ~ #6560 3),K9971 (K6106) Koy IN— o — B
180) ~ K9084 (K6184) (#6050 ~ #6061, #6545 ~ $6560) HOPPER SENSOR INDICATION BOX
= 184 | 1@
_; E’gﬁ;ﬁﬁ F'Eit;nﬁjie E:'g; I?r :,; ét?% g&mari
| E38 P547912210 | #on' —t4-%#  Control Panel 1
| E38 P647222000 | FdT— Indication Lamp ] G-4M, #
E38 P647223000 | #FmiT—= Indication Lamp 1 G-4M, #2
( Eilsin{o+H )
789 P547913680 | n b Band 2 G-4M H
| E64 P547913690 | &Ik ( H2h3R) Incandescent Lamp| 2 G-4M H
, DC24V, 12W
789 P547913700 | m-Lubiyt Stainless Knob 2 A-176-14
Fastener
780 P547913710 | SR Name Plate 1 20(H)*80(W)
{ (Fon' =ba™ ) (Hopper Lebel)
| 780 P547913720 | iR Name Plate 1 50 (H) *70 (W)
| (1) (Stop)
| I80 P547913730 | ki Name Plate 1 50 (H)*70 (W)
| (HA ) (Turning On)
0| 274 P547913740 | 4-7 M0 3vb Ground for Cable | 1 15C
1289 P547913750 | 3% 74y Packing 1 80*80
!| 8 ¢ *4 7 (55*55)
I 789 P547913760 | #5 -+ Support 1
80 E3B P547913770 | HKT-A Terminal Board 2 KT-25
(60OV, 254, )
5. 5mm2 TE#5 )
630 P546839001 | #3 -} Support 1
_ 3 (Fan" LN VERRATH )
| E20 P536806001 | A% (1) 1
| E20 P536807001 | 74 (2) ]
I;i.:ii'.?ﬂ P536905920 | #&id2" L Buffer Rubber 2
W73 P568908230 | AR A Buffer Rubber 4
V27 SLTI280600 | M3 A2 Rubber Hose for | 1
. High Pressure
| 550 Pe68s02000 | ¢t Pressure Switch | 1 6712P-8013
|
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REAR OUTRIGGER
=] g 5 £ 3 1ES | 1 @O
e o T spovERwl
| L20 P548068000 | ##STIMI M S Rear Outrigger
l ASSY
o| L20 P548069000 | iIEyUv4 #MIE  Hydr Cylinder 2 | 18 |#EM 728
! ASSY
| K61 P548209000 | 7-A Arm 2 | 10
| G24 P548107000 | FE# Plate 2 3
| 125 P548900020 | v*» Pin 4 | 1 | ¢30x%12
H25 P548901260 | t°» Pin 2 1 | ¢35 %13
H25 P548901360 | e Pin 2 1 | ¢35 136
H25 SCP0605020 | Hie” » Split Pin 8 ¢35 Hi
H25 SCP0604520 | #iv*» Split Pin 8 ¢ 30 Hi
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418 #6001 ~ 604

516 #6501 ~ 654

®mBFOMIL-B Y4~

'~ 540 HYDE CYLINDER FOR REAR OUTRIGGER
=] = 184 | 180
g ot Hung spoveRuol o
0 120 P548069000 | #8879 1% ~FH Hyde Cylinder For| 1
Wk - Rear Outrigger
120 P548069010 | ¥v5°-#2-7" M & Cylinder Cube 1
| ASSY
| J11 P548069020 | ' Abyoybt Piston Rod 1
(30 P548069030 | oy 40 - Cover 1
L21 P548069040 | " abv Piston 1
| H22 P548069050 | Afsctfibaiy  Screw 1 M8 X L10
| 155 P548069060 | DU 7" 9= Bushing 1 MB4540DU
L) M7L 548069070 | &7 Abm4n - Dust Wiper 1 NOK DSL
j 45 X 57 X 7 X 10
:..I P548069080 | U- 1 74 U-Packing 1 NOK LSL
. 45 X 55 X 6
M3 P548069090 | N 957977 y)” Back Up Ring 45 X 55 % 3
BL W70 P548069100 | U- 1" 74 U-Packing 2 NOK DSL
| 70 X 60 X 6
i3 P548069110 | 192797 Uu9° Back Up Ring 2 70 X 60 X 3
W72 P548069120 | 0- v 0-Ring 1 JIS B 2401-1A
|5 G65
72 P548069130 | 0- Vv7° 0-Ring 1 JIS B 2401-1A
P29
P548069140 | n 99 797" 02" Back Up Ring 1 G65 M
P548069150 | »" #2797 )" Back Up Ring 1 P29
0 P548069900 | Y-Mish SEAL KIT 1 D~B

T
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418 #6046+
516 #6541

EBFIPUA-BIY L H—
HYDE CYLINDER FOR REAR OUTRIGGER

- & i o i
y e S B aiy R o) e
LU0 48070000 | %#79002°~  Hyde Cylinder For| 1
! VU e Rear Outrigger
L20 P548070010 | ¥Ys%"~$2-7" Assy  Cylinder Cube 1
L J11 P548070020 | b Assy Rod Ass'y 1
630 P548070030 | t° At Piston 1
DOl L21 P548070040 | U n* 9%y U-Packing 1 0SI 70 X 60 X 6
| H22 P548070050 | »" 90797 0us° Back Up Ring ] D60 X D70 X T3
) J55 P548070060 | #x7yis° Wear Ring 1 D70 X D65 x W15
L M7L P548070070 | O vu2° 0-Ring 1 IBG45
B W70 548070080 | Ak $o} Piston Nut 1
| M73 P548070090 | uyrivs’ Lock Ring 1
“M70 P548070100 | s} #n'- Rod Cover 1
W73 P548070110 | DU 7° 92 Bushing 1 MB4530
LM72 P548070120 | U 1 3y U-Packing 1 ISI 45 X 55 X 6
0 N72 548070130 | » 9797 v Back Up Ring 1 D45 X D55 X T3
- P548070140 | ¥ Ak - Dust Wiper 1 DKBI 45 X 57 x 7
CFM8070150 | vF-1 vyt Retaining Ring 1 ARS7
| P548070160 | 0 12 0-Ring 1 1BG65
P548070170 | » op7y7°0vs® Back Up Ring 1 D66 X D71 X T1.25
T Washer 1 D75 X D94 X T1.6
SN SEAL KIT 1 @~D.@~@®

.
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M650BD-418 B

T=LEE (1/2)
BOOM(1/2)
o 1848 | 1 @0
R e et i spowERuol g
'l 35 P651073000 | 77 -A#f iy & Boom ASSY
:’Fsa-. P651069000 | No.17"-Aig##. No.1 Boom ASSY 1 | 228
'120 P557061000 | No.1 33’ No.1 Cylinder | o
| 120 P557062000 | No.2 393" No.2 Cylinder L g8
| K61 P651330000 | 7-4 (1) Arm(1) 1 | 1%
K61 P651331000 | 7-A (2) Arm(2) 1 15
| W22 Ps51900200 | A5 17 () Pipe il
| W22 551909300 | &~ 47" (4)  Pipe 1 8
| 55 P551009370 | 7" vva Bushing 2 2
H23 P551900670 | +vb Nut 2 3
' P651138000 | ko4& Stopper 2
P551912250 | Aksn' Stopper 2
P551801210 | e*v (1) - (3) Pin(1) - (3) 2 2 | $50
P551912310 | €'~ (2) Pin(2) 1 4 | 50
P551503250 | t°v (5) Pin(5) 1 3 | 450
P551503380 | b°v (4) Pin(4) 1 5 | 450
81 P5518071810 | 7 4A¥»RYZ2" Distance Ring 1
P551807190 | 7 4A¥Auss* Distance Ring 1
P551805030 | #-7° L} Key Plate 4 ¢ 50
P551805040 | #-7"1-} Key Plate 1 ¢ 60
SFBO500300 | DU 7" 72 5030 Bushing 2
P651305630 | DU 7° %2 6030 Bushing 4
P651139000 | 7°-LREsEM 7 777} Bracket 2 2
P651336000 | 7" -ABEIEE 7 77} Bracket 1 4
P551908970 | #%dj2 A Cushion Gum 1
P651317000 | »" 47" 44" Pipe Support 3 g |47
SAB1403060 | Afu% wh Bolt 10 M4 X 30
SAB1203560 | #fa# wh Bolt 6 M12 x 35
SAB1002560 | % mh Bolt 6 M10 X 25
1 SABOS01260 | H<fu+" w} Bolt 6 M8 X 12
SBAI212100 | Afatoh Nut 6 M12
SBK1400210 | FhmE£E Spring Washer 10 M14
SBK1200210 | iXtakEs: Spring Washer 6 M12
SBK1000210 | iFhakEs Spring Washer 6 M10
SBK0800210 | if4afE 4 Spring Washer 6 M8
SHM1000100 | 7°9-2=57"h Grease Nipple 2 A-PT1/8
SHM1000200 | 2" 9)-2zy7" M Grease Nipple 2 A-PT1/4
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MGSOBD-418 B

0418 B 7 — Ltk (2/2)
BOOM(2/2)
s g e 1849 | 1@D
ol Dot tions BRoVERID e
F35 P651073000 | 7°-L&f 7 &) Boom ASSY
F35 P651070000 | No.2 7°-hi&##13. No.2 Boom ASSY 1 | 157
| B35 651071000 | No.3 7°-AAIZEIT No.3 Boom ASSY 1| 30
: ! 120 P557063000 | No.3 ¥1»%° No.3 Cylinder 1 48
| K61 P651332000 | 7-4 (3) Arm(3) N |
iﬁl P651333000 | 7-4 (4) Arm(4) 1 5
3| M22 P551912100 | N {7 Pipe 4 | 20
'; (No.2 - 345H )
| (No.1- 2350 )
M22 P551911750 | gEn 47° Pipe 1 2
:' (No.1 - 2 E45H )
W22 P351911760 | s#aEn 47" Pipe 1 1
- (No.2 - 384 H )
185 P551911720 | 7" va Bushing 4 1
24 P551912250 | Abwn” Stopper 2
25 P551801220 | b*¥ (9) Pin(9) ! 3 | ¢50
P551501240 | ¥ (7) Pin(7) 1 2 | ¢50
P551503390 | € (6) Pin(6) 1 5 | ¢50
P551912230 | " (8) Pin(8) 1 3 | 445
P551912960 | " (10) Pin(10) 1 2 | 445
P551912240 | ¢*» (11) Pin(11) 1 2 | ¢35
PSS1B0T200 | 7 4AF220x8" 45 Distance Ring 1
P551807210 | 7 1A¥»A0s%" 35 Distance Ring 1
P551805030 | %-7" b~} Key Plate 2 $ 50
P551805040 | %-7° L~} Key Plate 1 $ 60
21 P551805090 | #-7° -t Key Plate 2 445
21 P551805130 | #-7"1-} Key Plate 1 ¢35
5 SFB0350400 | DU 7° vy 3540 Bushing 2
SFB0450400 | DU 7”772 4540 Bushing 2
P651304630 | DU 77 2%2 4530 Bushing 2
00 P651335000 | 7" -AREEHE@E7 7¥7} Bracket 2 6
2 P545907620 | 4B Cushion Gum 2
P651074000 | Sei-xn" 1} #1375 Hose Guide 1 | 56
PE51317000 | »*47° 44 -} Pipe Support 4 g _La°
H21 SAB1404060 | 7 fu# w} Bolt 16 M14 X 40
SAB1403060 | AFa wh Bolt 10 M14 X 30
H21 SAB1203560 | < fas wi Bolt 8 M12 X 35
H21 SAB1002560 | fas v Bolt 6 M10 X 25
H21 SABOS01260 | 7<fu# b Bolt 2 Mg X 12
23 SBAI212100 | A fgtoh Nut 8 M12
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7= LKtk (2/2)

BOOM(2/2)
o 1848 | 180

. Paris No. Piﬁrt?l?aﬁe Eﬂ:& :?’ ﬁ;é:‘f.li {EEmarz
N H24 SBK1400210 | iThES Spring Washer 26 M14
B H24 SBK1200210 | ifhkES Spring Washer 8 M12
o] H24 SBK1000210 | iFfaiEd Spring Washer 6 M10

H24 SBKO800210 | fhkEs Spring Washer 2 M8
S H3Z SHM1000100 | 27 0-az97" b Grease Nipple 4 A-PT1/8
| 132 SHM1000200 | 7793297 M Grease Nipple 4 A-PT1/4
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5080-516 % A T =LKtk (1/2)
BOOM (1/2)
omo =] ; 184 | 18O
i Fatis Nens AR oty MR (k) -
| F35 P651076000 | 7" -A% 3 & Boom ASSY
| F35 P651077000 | No.1 7°-Ai&#%#MI No.1 Boom ASSY 1| 203
1l Lzﬂ P557061000 | No.1 7Uv3* No.1 Cylinder 1 | 74
120 P557071000 | No.2 vUu4° No.2 Cylinder 1 | 62
7 | Hﬁl P651350000 | 7-4 (1) Arm(1) 1 | a4
.' K61 P651351000 | 7-4 (2) Arm(2) 1 | 14
B M2z P551912670 | sk 47 () Pipe 1 8
0| M22 P551909300 | ##5n 47" (4 )  Pipe 1 8
155 P551909370 | 7° 792 Bushing 2 2
| (No.1 7°-MBITCH )
| H23 P551909670 | tv} Nut 2 2
j°24 P651138000 | 1k & Stopper 2
]24 P551912590 | Absn’ Stopper 2
11_;5 P551801210 | t'¥ (1) - (3) Pin(1) - (3) 2 | 4 | ¢50
H25 P551501220 | v°> (2) Pin(2) 1 4 | ¢50
H25 P551909460 | ¢* v (4) Pin(4) 1 4 | 450
25 P551803250 | ' (5) Pin(5) 1 | 4 | ¢50
K81 PS51807250 | 7 4#2U9° 60  Distance Ring 1
KBl P551807240 | # 4A372074° 55 Distance Ring 1
21 551805030 | 7" b- Key Plate 3 $ 50
@1 P551805040 | #-7° bt Key Plate 1 ¢ 60
O 5 SFBO300400 | DU 7" %2 5530 Bushing 2
== SFBO500300 | DU 7° %2 5030 Bushing 2
55 P651906630 | DU 7" %2 6030 Bushing 2
o 60D P651139000 | 7" -AMEIE%M® 7' 749} Bracket -
600 P651378000 | 7" -AE =@ 7 549} Bracket 1 4
- P551908970 | #Bfia" A Cushion Gum 1 1
B51R55000 | N 477 45 -} Pipe Support 3 3 |5
SAB1403060 | <fa# mb Bolt 10 M14 % 30
W2l SAB1203560 | 7<fa wh Bolt 6 M12 X 35
H21 SAB1002560 | #fa#’ wi Bolt 6 M10 X 25
LH21 SABOB01260 | A<fys mh Bolt 6 Mg X 12
123 SBAI212100 | Afatoh Nut 6 M12
24 SBK1400210 | WAL Spring Washer 10 M14
*1194 SBK1200210 | IXHhKES Spring Washer 6 M12
4 SBK1000210 | ifhgEs Spring Washer ) M10
Fm SBK0800210 | 1k Spring Washer 6 M8
[ H32 SHM1000100 | #°Y-2zy7° W Grease Nipple 2 A-PT1/8
FH32 SIN1000200 | 7°Y-2=97" M Grease Nipple 2 A-PT1/4
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(¢/2) Hoog
180 915-08059M (e/2) Bx7—£



MES0BD-516 T ARNGS080-516 5 5 7= Lkt (2/2)
? BOOM (2/2)
g =] 1&4% | 18O
| Pt s e mmoyERGol  punc
(F35 P651076000 | 7°-hkl 7 & Boom ASSY
B35 P651078000 | No.2 7" -4 No.2 Boom ASSY 1| 120
| F35 P651079000 | No.3 7" -hiE#E#  No.3 Boom ASSY 1 | 56
-mu P557072000 | No.3 ¥z4° No.3 Cylinder 1 | 61
K61 P651384000 | 7-h (3) Arn(3) 1. | 37
._3551 P651353000 | 7k (4) Arm(4) 1 | @&
W P551012500 | g 47 Pipe 4
(No.2 - 3 #5H )
| (No.1 - 284K )
[ W22 P551909330 | swasn 47" Pipe 1| @
| (No.1 - 2 &R )
| N2 P551909340 | ' 47 Pipe 114
, (No.2 - 34k H )
J65 P551909320 | 77 %2 Bushing bl A
{ (No.1 - 27 -h4csa A )
124 P551912500 | Abon Stopper 2
125 P551912570 | ¢°» (6) Pin(6) ] 4 | ¢50
125 P551912580 | v (7) Pin(7) 1 2 | ¢50
H25 P551912580 | t°v (8) Pin(8) 1 2 | 450
P551801220 | t*» (9) Pin(9) 1 | 3 | ¢45
P551912960 | ¢ v (10) Pin(10) 1 | & |.448
P551909530 | t'» (11) Pin(11) 1 1 | ¢35
P551807230 | 7 4a82R177° 45 Distance Ring ]
P551807220 | 7 4A$vAUr2" 30 Distance Ring 1
J21 P551805030 | 7" 1~} Key Plate _ 1 $ 50
J21 P551805090 | #-7°L-} Key Plate 1 $ 45
521 P551805010 | #-7° b} Key Plate 1 430
SFB0450400 | DU 7" %2 3040 Bushing 2
155 SFB0450400 | DU 7° 772 4540 Bushing 2
165 P651909630 | DU 7° %2 4530 Bushing 2
600 P651377000 | 7" -AESE#EE7 777} Bracket 2 | @
HI2 P545907620 | #kfa" A Cushion Gum 2
HO5 P651375000 | Seda-—2a 1} Hose Guide 1 | 28
H25 P551676000 | Ses+-2n"4}°t"y  Hose Guide Pin L | 3
Hoa 551855000 | n° 47" 4 -} Pipe Support 4 | 3 |8
K21 SAB1404060 | <% wh Bolt 16 M14 X 40
H21 SAB1403060 | fg# vt Bolt 10 M14 X 30
21 SAB1203560 | <A wi Bolt 8 M12 X 35
21 SAB1002560 | Afus mi Bolt 6 MI0 % 25
AFE b Bolt 2 M8 X 12

“H21 SABOB01260
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7= LK (2/2)

: BOOM(2/2)
O e ar e 188 | 1ED
_ Iﬁg:tusﬁﬂ: P;i?ﬁaﬁe ;;:lf:::f #;ét?.g ﬁﬁﬁe mari
Pl H23 SBA1212100 | Aftoh Nut 8 M12
] :: H2d SBK1400210 | 1¥fakige Spring Washer 26 Ml4
- H H24 SBK1200210 | 124 Spring Washer 8 M12
| H24 SBK1000210 | IfhiE4 Spring Washer 6 M10
!i H24 SBKOS00210 | i£4akE: Spring Washer 2 Mg
R | H32 SHM1000100 | 77 9-2=47" & Grease Nipple 5 A-PT1/8
"Hﬁz SHM1000200 | 77 U=Az97" & Grease Nipple 3 A-PT1/4
§| 125 SCPOS03500 | #be" Split Pin 1 $35 X 35L
| H24 SBJ2402100 | FHES Washer ] M24
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7= Lk (1/2)

6529, 6530, 6548 WHH ) BOOM(1/2)
[~ =] = igdg | 18O
: ‘: E;ZENE Pgi;nfaﬁe et i) gemarz
L F35 Pe51085000 | 7 -nifi v Boom ASSY
‘I F35 P651081000 | No.l 7°-Ai&$E45r No.1 Boom ASSY 1 203
1 120 P557077000 | No.1 13" No.1 Cylinder 1| 7
| 120 P557078000 | No.2 2/’ No.2 Cylinder 1 62
I K61 P551396000 | 7-k (1) Arm(1) ] 14
| K61 P551397000 | 7-4 (2) Arm(2) 1| 14
M2 P551912670 | MgEN47° (%) Pipe 1 8
P551909300 | AT (45) Pipe 1 8
P551909370 | 7" 7va Bushing 2
(No.1 7°=04B3CH )
{125 P551909670 | #7} Nut 2 | 2
| J24 P651138000 | ko Stopper 2
J24 P551912590 | Abon Stopper 2
H25 P551912820 | &' (1) Pin(1) 1 4 | 470
'H25 P551912830 | &'v (2) Pin(2) 1 4 | $55
P551912840 | k"7 (3) Pin(3) 1 4 ¢ 70
5 PB51909460 | t° v (4) Pin(4) 1 4 ¢ 60
P551012850 | v*» (5) Pin(5) 1 4 $ 55
P551S07250 | 7 4A¥¥AYsr 60 Distance Ring 1
PRR1SOT240 | 77425220 H" BE Distance Ring 1
P551505050 | #-7"L-} Key Plate 2 ¢ 70
P551S05040 | #-7°L-} Key Plate 1 ¢ 60
P551S05030 | %-7" -} Key Plate 2 ¢ 50
SFBO550300 | DU 77 »¥a 5530 Bushing 4
5 P551905630 | DU 7" 52 6030 Bushing 2
0 P651139000 | 7 -AEE%®7 777t Bracket 2 1
PA51378000 | 7 Al B 7 777t Bracket 1 4
P551908970 | Ak’ L Cushion Gum 1 ]
P551855000 | »° 47" 45 -} Pipe Support 3 3 |5
SAB1403060 | <Ak wb Bolt 10 M14 X 30
SAB1203560 | SAK M Bolt ) MI2 X 35
SAB1002560 | s b Bolt 6 M10 X% 25
SAB0S01260 | Sk vh Bolt 6 M8 X 12
3 SBAI212100 | A~Hitsh Nut 6 M12
SBK1400210 | (FHEES® Spring Washer 10 M14
4 SBK1200210 | (Fd4amEs Spring Washer 6 M12
P H2¢ SBK1000210 | 1¥HaKE4: Spring Washer 6 M10
H24 SBK0800210 | ITHES Spring Washer 6 M8
SHMI000100 | 27 0-2=97" % Grease Nipple 2 A-PT1/8
SHM1000200 | 2" 0-2=97" ¥ Grease Nipple 2 A-PT1/4
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8759 '0£S9 ‘6259 ‘8259 '9269%) ' (¢/2)mood
915-09059N (2/2) YT — 1




165080516 WERMBSIED-516 W FH 7 — btk (2/2)
30, 6548 B 508, 6529, 6530, 6548 B ) BOOM(2/2)
| = ap 5 3 184 [ 1D
i Pt e sovenu N % |
| B35 P651085000 | 77 -adll i & Boom ASSY |
| F35 P651082000 | No.2 7'-AE#H4Y  No.2 Boom ASSY 1| 120
} P651083000 | No.3 7" -Ai&#E#l No.3 Boom ASSY 1 | 56
! P557079000 | No.3 ¥4’ No.3 Cylinder 1 | 61
':.f:u:. P551398000 | 7-4 (3) Arm(3) 1| g
I K61 P551353000 | 7-4 (4) Arm(4) £ B ;
22 P551912600 | ssen {7 Pipe 4 | 4 |
3 (No.2 - 3584k )
. (No.1 - 2 3ig5H )
M22 P551909330 | AN 470 Pipe 1 2
s (No.1 - 2 @ ) i
W22 P551909340 | st 47° Pipe 121 o b
' (No.2 - 3 845 ) b
55 65 P551909320 | 7732 Bushing 4 | 1 1
'I's'»é | ] (No.1- 27 725638 ) 1
é : J2 P551912590 | Aban Stopper 2 5
P551912570 | vy () Pin(6) 1 | 4 |g55 '
| 25 551912860 | v'v (7) Pin(7) 1| 2 |¢55
>  PB51912580 | £ (8) Pin(s) 1| 2 | 445 |“
P P551912870 | t*¥ (9) Pin(9) I | & f ¢58
o PE51912960 | " (10) Pin(10) 1| 2 | 445 I
; 5 P551909530 | ¢*x (11) Pin(11) 1 1 | ¢35 |
Pa51S07230 | 7 4xs2R0v4" 45 Distance Ring ] b
P551507220 | 7 4A¥yany2" 30 Distance Ring 1 IE
7" L=} Key Plate 4 ¢ 50
37" b=} Key Plate 1 ¢ 45
i =7 b=} Key Plate 1 ¢ 30
: DU 7" 2 3040 Bushing 2
DU 77222 4540 Bushing 2
. DU 7°v%2 4530 Bushing 2
i 7 -h[EEFEE T 372} Bracket 2 2
ﬁ? T3 A Cushion Gum 2
6 im0 4} Hose Guide 1 28
125 P551676000 | %ik#-24"4} "¢  Hose Guide Pin 1 1
5 P551855000 | »° 47" #5 -} Pipe Support 4 -
SAB1404060 | Ffat v Bolt 16 M14 x 40
SAB1403060 | #<fa# w} Bolt 10 M14 x 30
M2l S4B1203560 | 7cfys nh Bolt 8 MI2 X 35
SAB1002560 | A4 uh Bolt 6 M10 X 25
H21 SAB0S01260 | < fui wi Bolt B M8 X 12
-an-
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 915-080S9N (@/2) BT —£




650BD-516 WA

_ _, L 7 — Lkt (2/2)
530, 6548 B

508, 6529, 6530, 6548 WA ) BOOM(2/2)
 BeES AT 185 | 1680 "

Parts No. Paris Name E:lﬁ; ﬁ‘r ﬁ;éfﬁ Remarks
L1238 SBAI212100 | #<fgtv} Nut 8 M12
H24 SBK1400210 | (XAakEg: Spring Washer 26 M14
CH24 SBK1200210 | IXHMES: Spring Washer 8 M12
{H24 SBR1000210 | X4l Spring Washer 6 M10
b Ho4 SBKO800210 | A€ Spring Washer 2 M8
132 SEM1000100 | 27 W-A=97" M Grease Nipple A-PT1/8
FH32 SHM1000200 | °Y=A=y7" b Grease Nipple 3 A-PT1/4
H25 SCP0503500 | HIhe' Split Pin 1 45 X 35L
H24 SBJ2402100 | FEESE Washer 1 M24
a
zn 55

G2




301A30 ONIMITS
EEOL



irdEIE, |

. SLEWING DEVICE
o 189 | 1ED
gﬁj\ﬁ iji:nr?:rte ﬁ:ﬁ}f ,:Ellét?g ?&marf&
032 P552037000 | HelEl&BAR T & Slewing Device | 321
ASSY
6] P552028000 | AATMETFHY & Swivel Joint ASSY| 1 81 | MB50BD-516
) Keyld — 17
61 P552036000 | A~ MEFHMTE  Swivel Joint ASSY| 1 M650BD-418
: Keyld ~ 17
30 P552264000 | BEEIES - #4A  Upper Trestle 1| (121) | K-CYL £E:4% (418)
F30 P552268000 | Helol&h b #RAe s Upper Trestle 1 F-CYL 4% (516)
161 P552258000 | HEMma 7y Bearing 1 | 75
L07 P552266000 | it fdiine—s 0il Motor 1 | 32 |&F# 214 HEHW
P552260000 | BE[mlEHn - Cover 1 5
552900940 | F<fas b Bolt 48 M16 X 50L
SAB1603060 | #<figs" wi Bolt 4 M16 X 30L
- SAB1205540 | S<AE b Bolt 4 M12 x 55L
- SAB0802560 | SNfawb . Bolt 7 M8 x 25L
' SADIG05530 | M rRAdE wh Bolt 2 MI2 X 551
SBE1600220 | » REEE Spring Washer 52 M16
| SBK1200220 | niEE4: Spring Washer 6 M12
| SBK0800220 | " HEES: Spring Washer 7 M8
1 SADI602530 | Acsmsctdarmh Bolt 2 MI6 X 251
| P552001420 | p-) Rotor 1 | 30 |M650BD-418
| P352001150 | o-4 Rotor 1 M650BD-516
PE52261000 | a9 Seal Ring 8 M650BD-418
P552122000 | »-m)v° Seal Ring 8 M650BD-516
| P552001430 | 3"~ Cylinder 1 | 36 |M650BD-418
552001160 | v0u%" - Cylinder 1 M650BD-516

T




H399 HLNO LINOH4
KNy LdBET—L




T7—LEBTIPYH—

-5 FRONT OUTRIGGER
5 o o 184 | 180
‘ I;n;rt.ifﬂj PEEEHE&EE ?‘:Lﬁ] l':' ;;&ﬁ’r’ gemafs
H02 P553083000 | 7 -LE7Hp -8 S Front OQutrigger 1 224
1% [ K61 P553413000 | 234} 74 (%) Slide Arm 1| 76
>——16 | K61 P553414000 | 234} 7-4 (45) Slide Arm 1 76
5—21 24 P553355000 FE AR Pivot 2 17
', LZﬂ P553069000 | b #1575 Cylinder Ass'y 2 23 | FEiE, o8 H&E
8 H25 P553001830 | v*v (5979° FHI)  Pin 2
v H25 P553902000 | v°» (:0#4" EA)  Pin 2 ]
j H25 P553901110 | &' (A'7922° FH) Pin 2 1
LH25 PS53901980 | t'» (A'7Yy2 LA) Pin g | i
Jal P553900770 | ~" 792" (6306D0U) Bearing 8
K81 P553902060 | 7 4A¥xx0up’ Distance Ring 2
| P553901990 | 7 4bxayg” Distance Ring 2
K81 P552900830 | 7 4AsxaUxy” Distance Ring 8
H2l P553901210 | U+ #¢ U-Bolt 2
SBA1001660 | <fs wb U-Bolt 13 M10 X 16 w2 &k
%’ - SBA1212100 Aty Nut 4 158 M12 o 2 4%
6 SBK1000220 | n 1S 2 & Spring Washer 13 M10
17 J55 SHA0360210 | C B!l & Bearing 4
Y 5 (W07 35 KA) E
“*ci‘/ | SHA0250110 | C Bk e Bearing 4
L - (METF 25 7)) T
4 F10 P553352000 | r-yv9° Casing 2 1
953002010 | #F (A 2341 7-4) Slide Arm 1 1
ol P553902020 | &= (HA7{} 7-4) Slide Arm 1 1

-06-
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MB650BD-4
ME50BD-5

T-LBT7I VAR L H—
CYLINDER FOR FRONT OUTRIGGER

}

a o 184 | 1ED
e v Byl BEOYEE MO i
120 P553069000 | 7°-AHi79V4°-F  Cylinder For
Wy’ - Front Qutrigger
o L20 P553069010 | ¥YM#8" #2-7" Assy Cylinder Cube Ass'y| |
| J11 P553069020 | e°atvugb Piston Rod 1
630 P553069030 | wob an- Rod Cover 1
121 P553069040 | k" ab» Piston 1
| H22 P553069050 | AffHEsH Y Screw 1 M8 X 10L
o 155 P553069060 | DU 7" vz Bushing ] MB4540DU
I 71 P553069070 | ¥°Ab7{n" - Dust Wiper ] NOK LSL
i 45 X 57 X 7 %X 10
| lam] P553060080 | U 74 U-Packing | NOK LSL
* 45 X 55 X 6
th?a P553069090 | N 92797 1y’ Back Up Ring ] 45 X 55 X 3
B N70 P553069100 | U A 9% U-Packing 2 NOK LSL
J 45 X 55 X 6
| W73 P553069110 | " 9r7e7" 0ys’ Back Up Ring g 70 X 60 X 3
| W72 P553069120 | 0 W4 0-Ring ] JIS B 2401-1A G69
W72 P553069130 | O Nu7° 0-Ring 1 JIS B 2401-1A P29
i3 PS53069140 | W 92797 s Back Up Ring 1 665 I
W73 P553069150 | n9r797° )us° Back Up Ring 1 629 A
0 L20 P553069160 | A" {uybtsysnh7’  Valve 3 3910105-1
| L20 PS53069900 | 9-#oh SEAL KIT 1 D~®
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ME50BD-41
E' A

WE50BD-51

No.1 irl) -5 —
0-516 33 CYLINDER(No. 1)
=] = 188 | 1 @D
?;T'I;ﬁﬁ ijl?ﬁjie ?:ﬁ ;‘" ;;éﬁ'; gﬁe marz
P5STOR1000 | No.l 7 =kiNs3" 1st. Cylinder 1 26565-04820
AT ASSY
PE5T061010 | ¥N2%" Fa-7" Cylinder Tube 1
P557061020 | b°Abroy}” Piston Rod 1
P55T061030 | ¥y ap}” Cylinder Head 1
P557061040 | 77 7ia Bushing 1
E55T061050 | Advy7 Wl Snap Ring 1
PS57061060 | N wh7e7°N2s" Back Up Ring 1
P557061070 | U-1xs" U-Ring 1
PS5T061080 | n opT97"025° Back Up Ring 1
P557061000 | 74n —uxy” Wiper Ring 1
P557061100 | 0-s2" 0-Ring 1 B2401 1B P110
PBETORLLIO | mowdTy7 W2’ Back Up Ring 1
P557061120 | O- 12" 0-Ring 1 B2401B1A G120
P557061130 | wo¥Tvix Rock Washer 1
P55T061140 | #=A7 172" W 87" Valve 1
P557061150 | vrybagks” b Bolt 4
P557061160 | €' #7 97z Pin Bushing |
P557061170 | 77 UA=97" K Grease Nipple 2 B1575BA-PT1/8
P557061180 | ¥ Abr Piston 1
M7l P557061190 | ¥—mijsd” Seal Ring 1
P857061200 | A7 b Nx0° Ring 2
P557061210 | ¥4 Shim 1
B3 P557061220 | +} Nut 1
P557061230 | tviAria Set Screw 1 B1177 & MI10X10
P557061240 | AF-Nd"-b Steel Ball 1
P557061250 | €*¥7 i Pin Bushing 1
P557140000 | A=kiyi” Valve 2 30735-09200-4
P557061900 | ¥=Myb SEAL KIT 1 ®~2.19%
' 3012A-00118
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0BD-516 §

80-516 % A No.2 &) L4 —
q CYL INDER (No. 2)
W seEs BEEH 189 | 180 w =
.' j|  PartsNo. Parts Name ige.r& I'ty ;;éﬁ Remarks

I!Lﬁﬂ P557071000 | No.2 77-430s%° 2nd. Cylinder 1

120 P557071010
|.311 P557071020
| 0 P557071030
185 P557071040
iz P557071050
1473 557071060
W72 P557071070
T3 P557071080
b3 Ps57071090
mz P557071100
[ W73 P557071110
{2 pss7071120
P557071130
:;lssﬂ P557071140
121 P557071150
]85 P557071160
1132 P557071170
L121 P557071180
il P557071190
H81 557071200
191 P557071210
123 557071220
122 P557071230
LH74 P557071240
4152 557140000
‘] P557071900
|
|

# 37 ot

U A T
E* Abyoeb”
PUME AT

7 ova

b il I o

N Tyt Nipt
U-uxp”
NouhTa2* eh®
IR P A
O- 04"
NoahTe 7 "
0-yu

o Taiy

3 VA AR

Prabaa BT vk
[ b
YNz N
[ ¥

o UV
AFLR N
h

b

ey AN
AF=hE" =M
o U PPN
=My b

ASSY

Cylinder Tube
Piston Rod
Cylinder Head
Bushing

Snap Ring
Back Up Ring
U-Ring

Back Up Ring
Wiper Ring
0-Ring

Back Up Ring
0-Ring

Rock Washer
Valve

Bolt

Pin Bushing
Grease Nipple
Piston

Seal Ring
Ring

Shim

Nut

Set Screw
Steel Ball
Valve

SEAL KIT

. I T TR S S S K W S N Y - SR S T St g S S S P

B2401 1B P100

B2401 1A G110

B1575 A-PT1/8

B1177 & M10X10

30735-23800-2
@""@»@@
3011A-00136
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I85080-516 T AMREE-516 B

No.3 S 1) oo —
CYL INDER(No. 3)

o = 1848 | 1D
: ?;:s#i\ff PiEt::;!'?:rie E: S‘: ﬁ" ﬁ;&:ﬁ' gﬁemarﬁ
1120 PS57072000 | No.37°-kiv8"  3rd. Cylinder 1
3 & ASSY
FL20 PS57072010 | ¥973"#2-7° Cylinder Tube 1
RJI1 P557072020 | & Abvozb” Piston Rod !
[20 P557072030 | U397 Avb’ Cylinder Head 1
W72 P557072040 | U- 22 U-Ring 1
BNT3 P557072050 | 1 92797 0s" Back Up Ring ]
| 155 P557072060 | 7° 792 Bushing 1
!! W72 P557072070 | Aty7° Y2 Snap Ring 1
L M3 P557072080 | 740" vy Wiper Ring ]
W72 P557072090 | O-wvs° 0-Ring 1 B2401 1B G 85
W73 PS57072100 | n 92747 0us° Back Up Ring t
W2 P557072110 | 0-v2° 0-Ring 1 B2401 1A G 90
L H24 P557072120 | o99Tui+ Rock Washer 1
M3 P357072130 | 1 99797"02)° Back Up Ring 1
{121 Ps57072140 | b xbv Piston 1
W71 P557072150 | 4~miv2” ASSY Seal Ring 4
W73 557072160 | 2744 Uvy° Ring 2
P557072170 | +vbasya Set Screw 2
i P557072180 | A#—4k —b Steel Ball 1
W91 P557072190 | vA Shim 1
P557072200 | & 27" 7a Pin Bushing 2
B2 P557072210 | 77 R=y7" Grease Nipple 1 B1575BA-PT1/8
152 P557072220 | #=wi1x0 n° 7" Valve 1
21 P557072230 | vk b wh Bolt 1
'.;j? 2 P557140000 | A-bivy” Valve 2 30735-39000-1
120 P557072900 | -Mvh SEAL KIT 1 @EE~BBHHD
| 3090A-00179

|
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5080418 JEERIESR-418 B 8

No.2 1) 2o & —

Per Unit [WEIGHT]

CYL INDER (No. 2)
HRES BB s W =
Parts No. Parts Name 2R Qty B (kg) Remarks

| 120 P557062000

120 P557062010
| J11 P557062020
| L20 P557062030
165 P557062040
M72 P557062050
)| W73 P557062060
I 72 P557062070
)| W73 P557062080
| W73 P557062090
| W72 P557062100
|| W73 P557062110
b MT2 P557062120
P557062130
P557062140
P557062150
P557062160
P557062170
P557062180
P557062190
P557062200
P557062210
123 P557062220
N 122 P557062230
L4 P557062240
(132 P557140000
120 P557062240

No.2 77 =Lix”
#3786

W78 #2=7" ASSY
E"Abvosb” ASSY
N b

7" wia

Ata? Ney’
Wbty Ny’
U= 04"

T Al VT o
g{n =19

0- s
Nt Uap”
0- s’
Oydfaix

G O L RN B
M ba bR B}
Ll T
PRz N

L

=M h

AFAV N

¥h

Tb

Ty bAra
A=t —h

e VPR

7=Myh

Znd. Cylinder
ASSY

Cylinder Tube
Piston Rod
Cylinder Head
Bushing

Snap Ring
Back Up Ring
U-Ring

Back Up Ring
Wiper Ring
0-Ring

Back Up Ring
0-Ring

Rock Washer
Valve

Bolt

Pin Bushing
Grease Nipple
Piston

Seal Ring
Ring

Shim

Nut

Set Screw
Steel Ball
Valve

SEAL KIT

=
—‘hb—'wi—*i—'ma—-.—[\}m.ﬁb—ll—ll—lHu—-n—-—._lp_db_-l.-.—-_-_.._.

B2401 1B P100

B2401 1A G110

B1575 A-PT1/8

B1177 ¢ M10X10

30735-39000-1
©~2.00
3011A-01400
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0BD-418 B}

418 B No.3 1) —
CYL INDER (No. 3)

|  mas= 28 169 | 180 W %

i meﬁz Parts Name =2 Q'ty SR (ko) Remarks

Per Unit [WEIGHT

L 120 p557063000
i|

120 557063010
| 11 P557063020
;2‘1'20 P557063030
bl W72 P557063040
b3 P557063050

i'__}ﬁa P557063060
I|

W72 P557063070
[ 73 PS57063080
| 72 P557063090
| W73 P557063100
W72 P557063110
[ H24 pss7063120
W73 P557063130
| 121 P557063140
71 P557063150
W12 P557063160
{122 P557063170
b4 po57063150
191 P557063190
| 155 P557063200
| 182 P557063210
!.in P557063220
L 21 P557063230
132 P557140000
120 P557063900

No.3 7°—-hyug”
#i3 an

ry F2-7"
k' Absopd”
) Ay b

U= nz¥"
Nt Ned®
Truda

Aty7 Wy
4N =)y

0- 4y’

N Ty Nyt
0-Yud®
U2y
-
vt Aty

Ve 'L o
A0y

Ty kada
AF-NE"—#

Yh

k" 07"y
FNAZT
o i LA v
Pha b bbb
il U0

Ve o1

3rd. Cylinder
ASSY

Cylinder Tube
Piston Rod
Cylinder Head
U-Ring

Back Up Ring
Bushing

Snap Ring
Wiper Ring
0-Ring

Back Up Ring
0-Ring

Rock Washer
Back Up Ring
Piston

Seal Ring
Ring

Set Screw
Steel Ball
Shim

Pin Bushing
Grease Nipple
Valve

Bolt

Valve

SEAL KIT

1

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1
2
2
1
!
2
1

B2401 1B P 85

B2401 1A G 95

B1177 & M10X10

B1575 A-PT1/8

30735-39000-1
@EE~B3EE
3095A-00049
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M650BD-418 W

D418

A7) — MARE (RECHE)
CONCRETE DELIVERY PIPELINE

ap o 3 184 | 180
e el B2 o 8 (o) o
|. M22 P662042000 | 2x7)-iéek RO Concrete Delivery
- Pipeline
12 PA62270000 | BE[EI#SHIA V) Bend 1 | 14
22 PAG2277000 | 100A %4~ W FFAN 47" Pipe 1| 19
460 PA62268000 | 1004 #o7fn’ 7k Bend 1| 1
‘c:’.a PB62228000 | 100A iv#fa" 4" (80° )Bend 1| o
W22 PA62140000 | 3v79-H@%EN 47" Pipe 1 | 9
P562333000 | 100A-125A#% "%  Taperd Pipe 1 23
PA62275000 | 125A~°¥} (15° )  Bend E Y o8
P562334000 | 125A-150A # W%  Taperd Pipe 1 | 20
) P562299000 | 150A~° 7} Bend i | 18
P562393000 | 175A-150A £t %  Taperd Pipe i | 5
PA62273000 | 1754~ 7} Bend 1 | e
P562614000 | 100A &8k F Pipe Joint 6 3
P562614000 | 125A T Pipe Joint 2 | 4
D P562615000 | 150A E#F Pipe Joint 2 5
0 P562616000 | 175A E#EF Pipe Joint 2 8
SABIG04S40 | A+ M Bolt 2 2 4 MI6 X 45
SAB1203060 | 7<fas’ v Bolt 4 2 8 M2 X 30
SBK1600220 | FhES 2% Spring Washer 2 M16
SBK1200220 | FhEE 25 Spring Washer 4 M12
SBJ1201110 | FEE4 AATE A Washer 4 M12
3 SBAI612600 | Aftol Nut 2 th 24k 118 M16
22 PB62107000 | 100A $%& Pipe 1 488L
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M650BD-418 1

REMIL 7 — MEXERE (RESHR)
CONCRETE DEL IVERY PIPEL INE
=] a 1848 | 18O
i Bl spoyeneol oo ¥
| 22 P662042000 | a204)- AR Concrete Delivery
| Pipeline
W2 PAG2270000 | HElEl & Fia b Bend 1 | 14
L22 PA62277000 | 100A 2~" M F-FIn" 47" Pipe 1 9
| PA62268000 | 100A #224#~°}  Bend i 1 1
{ 460 PB52228000 | 100A #+2f4a" 7" (80° )Bend I | &
W22 PAG2169000 | 307V~ M@%A" 47" Pipe 1 | 9 |3s0L
26 P562353000 | 100A-125A 0%  Taperd Pipe 1 23
| W60 PA62275000 | 125A~°7} (15° )  Bend 1 | 8
PM26 562334000 | 125A-150A £ 0%  Taperd Pipe 1 | 20
MGD P562299000 | 150A 477} Bend | o1
26 P562393000 | 175A-150A# D% Taperd Pipe 1| 15
M0 PA62273000 | 175A A" 7}° Bend 1| 10
M50 P562614000 | 100A &gk Pipe Joint 6 | 3
M50 P562614000 | 1254 &akF Pipe Joint 2 | 4
M50 P562615000 | 150A % ik F Pipe Joint 2 5
M50 P562616000 | 175A % itk T Pipe Joint 2 8
121 SBIG04540 | Afatul Bolt 2 28 MI6 X 45
H21 SAB1203060 | <fa#’ wi Bolt 4 i 2 M M12 X 30
SBK1600220 | iXhamE4 2 8 Spring Washer 2 M16
SBK1200220 | IFhEg 2 8 Spring Washer 4 M12
SBJ1201110 | FHig: At A Washer 4 M12
123 SBA1612600 | fatst Nut 2 2 18 M6
M22 PB62107000 | 1004 % Pipe ] 488L
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W650BD-418 % 418 B E T=LEIL 7 - MEREE

CONCRETE DEL IVERY PIPEL INE 1

1 @

-114-

=) 2 - 184 |
L Ao bl saoysnul P |
| M22 P662041000 | 20901k AC & Concrete Delivery 133 }I
: Pipeline !
LM60 PA62272000 | 1004 ~° 7} Bend 3 5 |f
60 P662810000 | 7°-AF 100AA°7}°  Bend 1 9 |
W60 P662811000 | 7°-4fH 100AA"¥F  Bend 1 |
[ M22 PA62150000 | #i3%°47° (1.91m) Pipe 1 | 1B
L M22 P662151000 | #i%n' 47" (3m) Pipe 2 | 18 i
122 PAG2152000 | #3%~° 47" (3.91m)  Pipe 1 | |
M50 P562613000 | 100A kT Pipe Joint 10 | 3
| P62070570 | it L 77w Flange 4 |
L H21 SAB1403560 | Afuk’ M Bolt 16 M14 X 35 '
124 SBK1400210 | If4amE4 Spring Washer 16 M14
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ME50BD-516 3}

516 B A8

J—LE2-7 - FRERE
CONCRETE DELIVERY PIPELINE

=] o 1848 | 1 ED
_i F‘E‘:l::sﬁf FEEtnsnT;\EllairT'le J’E:Li; l?' :,;étﬂ gemarﬁ
N22 P662043000 | 3vy0-MEERCE Concrete Delivery 164
(7°-LH) Pipeline

60 PA62218000 | 12544°}" Bend 3 8

60 P662815000 | 7°-LFI 1254~} Bend 1| 1

| W60 P662816000 | 7 -4H) 1254~ 7} Bend | 13

L M22 PAG2155000 | %% 47" (1.2lm) Pipe 1 9

[M22 P562139000 | &i3%n° 47" (3m) Pipe 2 20

W22 PAG2156000 | i~ 47" (3.215m) Pipe ] 23

M50 P562614000 | 125A E#F Pipe Joint 10 4

1 MB0 P562970070 | ik L77vy’ Flange 4 2

| B2 SAB1403560 | s5fH"wb Bolt 16 M14 X 35L
H24 SBK1400210 | FhHE4 Spring Washer 16 M14
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550BD-516 &
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FEADL7Y) - rRREE (SRR

CONCRETE DEL IVERY PIPELINE

| moszs

mn 2 184 | 18D
. Parts No. F;mpfaﬁe ff:lﬁ “"' u.u;éﬁ {ﬁﬁemarz
W22 P662044000 | 205- bk Concrete Delivery 194
]I (Be35H) Pipeline
W22 PA62283000 | HeMI# A 21 (100° ) Bend 1 | 10
22 PAG2287000 | 125AA°71 (10° ) Bend 1 7
H60 PA62284000 | 125A A MEFAIN 47° Pipe i il il
22 PAG2285000 | 125A4s7ffA 7h (90° ) Bend 1| 14
M2 PA62286000 | 125A #v2f4n ¥k (80° )Bend 1] 12
| P662190000 | av2U-H46En (7"  Pipe 1 20
(2700L)
W22 PA62275000 | 12544771 (15° ) Bend 1 8
M26 P562334000 | 150A-125A#t 0% Taperd Pipe 1 | 20
M22 P562299000 | 150A A"} Bend R
‘W26 P562393000 | 175A-150A #9 4  Taperd Pipe 1 | 15
22 PA52273000 | 175A° 7} Bend 1 | 10
M50 P562614000 | 125A kT Pipe Joint 7 | 4
§50 P562615000 | 150A i kT Pipe Joint g 6
W50 P562616000 | 175A F#kF Pipe Joint 2 | 8
H2l SAB2604540 | F<fad ki Bolt ) H 2 8 M16 X 45
SABI603060 | 7<f4 ki Bolt 4 g2 8 M12 X 30
| SBK1600220 | iXhlESR 25 Spring Washer 6 M12
SBJ1201100 | FHEE A &I Washer 4 M12
H23 SBAL612600 | Afatsl Nut 2 H2#k 118 M6
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M6508D-516 M.

REMAD-7Y) - MREEE (RES A £4#)

CONCRETE DEL IVERY PIPELINE

o

i) 184 | 1B
| i, s urs sROvER 00l R
W22 P662044000 | 37— Concrete Delivery 104
(Ze%6H) Pipeline
W22 PA62283000 | BEEIEHA"#E (100° ) Bend 1 10
22 PAG2287000 | 125A°7}° (10° )  Bend i fF
60 PA62284000 | 1254 A~ MEEFHIN 47" Pipe | 3
PA62285000 | 1254 #s#fda"»b* (90° )Bend | i
PAG2286000 | 125A #4{#~° vb* (80° )Bend i il -
P562375000 | 150A-125A# 0%  Taperd Pipe 1 | 20 | (2300L)
PB62201000 | 150A~"»}° (15° )  Bend 1 8
PAG2160000 | 150A i3 %s Pipe 1 | 20
P562299000 | 150A~° #}° Bend y | a2
P562393000 | 175A-150A#h %  Taperd Pipe 1 | 15 | (540L)
PA62273000 | 175AA°sb Bend I | 28
P562614000 | 1254 HakF Pipe Joint 5 4
| P562615000 | 150A Ei#F Pipe Joint 4 6
| P562616000 | 1754 & kT Pipe Joint 2 8
SAB2604540 | Ak’ Wb Bolt 2 B2 8% M16 X 45
SAB1603060 | 7<fad #} Bolt 4 o2 & MI12 X 30
SBK1600220 | (fhkES 25 Spring Washer 6 M12
SBJ1201100 | FMi4r AATEH  Washer 4 M12
| SBA1612600 | A< fhob Nut 2 B2k 1 HE M6
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W650BD-516 &

REBOL7Y - MXEE (RS B {H4%)
CONCRETE DELIVERY PIPELINE

=F = = 184 | 1B
i o s sEoVER KO fuo
M22 PB62044000 | 3u51- gk Concrete Delivery 194
' (B4 H) Pipeline
22 PA62283000 | S&El% A v (100° ) Bend 1 | 10
P2 pcozs7o00 | 1258476 (10° ) Bend Tl
li‘iﬁn PA62284000 | 125A 2" MEFHIN 47" Pipe 1 11
| M22 PAG2285000 | 125A #2fda»b* (90° )Bend 1| 14
| W22 PA62286000 | 1254 io7f4n¥h (80° )Bend 1 | 13
| M26 P562375000 | 150A-125A #& 0%  Taperd Pipe 1 20 | (2300L)
W22 PB62201000 | 150A~°7}° (15° )  Bend 1| 12
l P662316000 | 175A-150A# W4  Taperd Pipe 1 15
uzz PAG2220000 | 175AA°7}* (90° ) Bend 1 | 10
LM22 PAG2162000 | 175A &t Pipe 1 | 15
W22 PAG2229000 | 175AA°7}° (90° )  Bend 1| 10
M50 P562614000 | 125A A5k F Pipe Joint & | 4
Bl U50 562615000 | 1504 sk Pipe Joint 3 | 8
M50 P562616000 | 1754 kT Pipe Joint 4 8
2] SAB2604540 | s’ wh Bolt 2 12 8% M6 X 45
H21 SABI603060 | 7 mh Bolt 4 th 2k M12 X 30
H24 SBK1600220 | iXhaiig 28 Spring Washer 6 M12
H24 SBJ1201100 | FHES HATk A, Washer 4 M12
H23 SBA1612600 | Ffitsl Nut 2 28k 1M M6
W22 PA62161000 | 1504 #3% % Pipe 1 8
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AERE (1/2)

HYDRAULIC LINE FOR MAIN(1/2)

. & & 1464 | 180
| r ii.ﬁ'ﬁl? Pif't?f;rﬁe Eelrlﬁ'; :t'-'" :;é:f.l:f 1F?Etrnarhi
i BE ML o Hydraulic Line

M2T P639736000 | &2 Ad-2 Rubber Hose 1 1 > 800
{127 P639737000 | M5fE3" i Rubber Hose 1 1/2 X 500
D27 P639738000 | MEFES” iR Rubber Hose 2 1/2 X 400
M2T P639739000 | MHED" Ad-R Rubber Hose 1 1/2 X 1100
M27 P639740000 | ®EE2" Ad-R Rubber Hose 1 1 X 800

27 P639741000 | MFE" hH-2 Rubber Hose 1 1 X 1100
(56 SLU1025000 | 78777 % Adapter 3 1

:.-n SLU1525000 | 90° 74°7°% 90° adapter 1 1

| 456 SLU1415000 | 45° 75773 45° adapter 2 1/2

W56 SLU1515000 | 90° 74777 % 90° adapter 4 172

W56 P638391000 | 45° 7874 45° adapter 1 1/2

M56 P638397000 | OWyr fdTET 774 Adapter 1 1/2

56 SKM9015000 | 90° 0972°f475°7°5 90° adapter 1 3/8

W64 SKM4015000 | 74 Tee 2 1/2

W52 SKM4015000 | =97° W Nipple 2 1/2

| SKN1015080 | 77 940" Bushing 1 1/2 % 1/4
SKN1020160 | 77 wiwd” Bushing 1 374 X 1/2
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65080418 T/RMNEE0-418 T FA 7 — LERERE
HYDRAULIC LINE FOR BOOM
a3 e o 189 | 186
El::s#iﬂ:. Pit:nﬁaﬁne ’E:& T:' ;gé:g‘g E&marz
P639027000 EREMYE  Hidrauric Line
| (? -h ) for Boom
| |i£22 P639720000 | fHIEA 47" Pipe 1
S { W22 639730000 | WIEN 47 Pipe 1
22 P639731000 | N 47° Pipe 2
M22 P639732000 | yRIEN 47" Pipe 1
. 22 P639733000 | vHEN 470 Pipe 1
)22 639734000 | flFEN 7' Pipe 1
\ W22 P639735000 | VHIFEN 47" Pipe 1
\ P W27 SLT2280500 | #&/Ea" Af-2 Rubber Hose 2 3/8 X 500
W27 SLT2281500 | EFE3" ht-2 Rubber Hose 4 3/8 X 1500
W27 SLT2280750 | E5HE" A2 Rubber Hose 2 3/8 X 750
W27 SLT2281009 | & /E1" A%~ Rubber Hose 2 3/8 % 1000
‘“r SLT2280750 | RGME2" b2 Rubber Hose 2 3/8 X 750
120 PS57061000 | No.1 7 =hilsk’" = Cylinder 1
_ P557062000 | No.27 -hyUx8°=  Cylinder 1
3 [20 P557063000 | No.37°-B¥Uy¥' -  Cylinder 1
” 51*533390000 90° 02" f$75° 77 Adapter 6 3/8
| o W66 SLU0615000 | 2=ty 747778 Union Adapter 1 3/8
| %f} I 150 Pe3o627000 | 17 a7” Valve 1 3/8
%@H | W66 SLUI415000 | 90° 75°7°4 Adapter 3 3/8
0 W56 SLUISI5000 | 45° 757 7°% Adapter 4 3/8
| L' SKA2100150 | Aadx vhab Socket 1 3/8
- 27 SLT1070300 | ®5HE3" hd-A Rubber Hose ] 1/4 % 300
‘ SLT1008000 | 74" 7" % Adapter 2 1/4
SHM1000210 | #70-R=47" W Grease Fitting 1 1/4
 P539595000 | 90° =i’ Elbow 2 ¢15
P539585000 | x#x" =7 Nipple 8 415 % 3/8
61 P5393T1000 | A4A" Ay a{sb Swivel Joint 4 JL-06KC
W57 P538900130 | vhvb Socket 2 122-10
003 P538902640 | vh#477" Clamp 4 4 5
1603 P538902620 | wwmtriv7’ Clamp | 2518
\ (121 SAB0B0S060 | Afah”wh Bolt 22 M8 X 50
\ 124 SBK0S00220 | »" #E4: Spring Washer 22 M8
A
e
?_:I
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M6508D-516 B 51c & 2

7 - LERERE

HYDRAULIC LINE FOR BOOM

=] a 1824 | 18O
| Ez‘::’s#ﬂ?. Piﬂrr;ﬁaﬁe ?:( Lﬁ_:f #;&:ﬁg ;ﬁemar;i
| P639028000 | vhEBCE AL M Hidrauric Line
- (7°=4h) For Boom
it Mz2 P639736000 | FEN 47" Pipe 1
e {22 P639737000 | WEN 47" Pipe 1
M2 P639738000 | imIEN 47 Pipe 2
£ W22 PG39739000 | FHIEN"47° Pipe 1
,, 22 P639740000 | ilFEN 7' Pipe 1
W22 PA39741000 | iIEN 47° Pipe 1
5. M2 P639742000 | #hIEN 47 Pipe 1
] & | SLT2280400 | mH2" hd-2 Rubber Hose 2 3/8 X 400
/ e ! 7 SLT2281500 | WE2" 442 Rubber Hose 4 3/8 x 1500
7 (M27 SLT2280750 | WEHED’ hi-A Rubber Hose 2 3/8 X 750
27 SLT2281009 | 53" ka7 Rubber Hose 2 3/8 X 1000
W27 SLT2280750 | w5l Ad-R Rubber Hose 2 3/8 X 750
5 | [20 P557061000 | No.17°-¥9»3°=  Cylinder 1
( 120 P557071000 | No.2 7°-h973°~  Cylinder 1
120 P557072000 | No.37°=A¥U23°=  Cylinder 1
66 P638390000 | 90° 0Yr#"f+az4»  Union Adapter 6 3/8
T8 7Y
SLUOG15000 | 2=4> 75°7°% 90° Adapter 1 3/8
150 P639627000 | ~ w7’ Valve 1 3/8
56 SLU1415000 | 90° 73°7°# 90° Adapter 3 3/8
W6 SLUI515000 | 45° 73°7°% 45° Adapter 4 3/8
s 157 SKA2100150 | A4 ¥} Socket 1 3/8
W27 SLT1070300 | #5HE2 hi=2 Rubber Hose I 1/4 % 300
SLU1008000 | 777" ¥ Adapter 2 1/4
SHM1000210 | 27 0-% =97k Grease Nipple 1 1/4 *
153 P539592000 | 90° h#’ Elbow 2 $15
W52 P539585000 | 1w zu7° M Nipple 8 415 X 3/8
W61 P539371000 | A4A"my" 3{v} Swivel Joint 4 JL-06RC
57 P538900130 | v¥7b Socket 2 122-10
03 P538002640 | WhFrI7° Clamp 4 458
ﬁh 'Ii P538002620 | w1377 Clamp 4 258
>\ |£21 SABOS05060 | 7 fak ki Bolt 22 M8 % 50
TAY 24 SBK0800220 | n' #ME<: Spring Washer 22 M8
0 s B |
L &
Al
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F—L, P H—BEERE (1/4)
HYDRAULIC LINE FOR BOOM & OUTRIGGER(1/4)

] 184 | 1ED

Pt Narts BAGHER W) pona
HEREM Lo Hydraulic Line
# T b2 Rubber Hose 6 1/4 X 1000
BT A2 Rubber Hose 1 1/4 X 1200
A e Rubber Hose 1 1/4 % 300
B b2 Rubber Hose 1 1/4 X 350
TE 7% Adapter 18 1/4
00° 787" 90° Adapter 6 1/4
90° Qs {474 7°% 90° Adapter 1 1/4
it o 8 e Union Adapter 9 1/4
7 752 Bushing 1 172 X 1/4
779 Bushing 22 3/8 X 1/4
ADybb nR7° Valve 5
Aoy b A7 Valve 2
90° 2z4u7y° 7% 90° Union Adapter| 2
37" 511" Copula Nose 2 1/4
xy7 Cap 2 3/8
7 =N K77 77022 Valve Block 1
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=L, Py bUH—EAaERE (2/4)
HYDRAULIC LINE FOR BOOM & OUTRIGGER(2/4)

nge o 124 [ 180
El;;nsﬁwj Pi?‘t?l‘?:rie f: Uar;:i" #;étﬁ' ﬁemari
Ji HE BL LT & Hydraulic Line
PA38117000 | WHiFH Solenoid Valve 1
PA38187000 | ihIEN 47 Pipe ]
PA38188000 | whiEn {7 Pipe 1
PA38189000 | #hHEN 477 Pipe 1
SLT2281000 | MiHE2" Ak-2 Rubber Hose 1 3/8 X 1000
SLT2280800 | W2’ k-2 Rubber Hose 3 3/8 % 800
SLT2210750 | mFEa" hk-2 Rubber Hose 1 3/8 X 750
SLT2210500 | ®EHE3" hd-2 Rubber Hose 1 3/8 X 500
SLU1010000 | 747774 Adapter 3 3/8
SLU1410000 | 90° 7%#°7°% 90° Adapter 4 3/8
6 P638404000 | 90° 1=4475° 7" 90" Union Adapter| 3 3/8
54 SLUS010000 | 7477 % Adapter 1 3/8
SKM0608000 | 2=4278° 7" % Union Adapter 1 3/8
SKM3010000 | 74 Tee 2 3/8
SKEM1010080 | 77 #¥a Bushing 2 3/8 X 1/4
SKM1110000 | AA£A7% v} Socket 1 3/8
M52 SEM2015000 | vrsb Socket 2 3/8
3 SKM1110000 | AR4RIME Elbow 2 3/8
SKM4015000 | =74 Nipple 4 3/8
M50 P539514000 | #7°3/-%° Copula Nose 1 3/8
52 P638592000 | =74 Nipple 2 418 X 3/8
P539595000 | #-AfEdE2-17 90°  Union 4 $18 % 3/8
P538902610 | wmr347° Clamp 2 1 518
4 SBA0B05060 | <Ad wt Bolt 4 M8 x 50
P538904680 | #rv7’ Cap 1
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T—b. TR S~ BAERE (3/4)
HYDRAULIC LINE FOR BOOM & OUTRIGGER(3/4)

| = =] ap e 1848 | 1@
e il spoymsel o ¥
| i = BE 6 4L 37 o Hydraulic Line
o W22 PA38190000 | IEN" 47" Pipe 1
‘ N22 PA38191000 | idiFEn" 47° Pipe ]
{420 SLTi281850 | i3 i Rubber Hose 2 1/4 X 1850
(W27 SLTI282500 | #5/Ea’ ht-a Rubber Hose 1 1/4 X 2500
n‘ M27 SLT1282100 | A5MEa” hd-R Rubber Hose 1 1/4 X 2100
| N7 SLT1280900 | AFE3" A Rubber Hose 1 1/4 % 900
27 SLTI280550 | MPEa” hé-3 Rubber Hose 1 1/4 X 550
L2 SLT1280450 | #5MEa’ hd-2 Rubber Hose 1 1/4 X 450
L7 SLT1280300 | 5FEa" hier Rubber Hose 3 1/4 X 300
W56 P539711000 | 04" {4 79°7°%  Adaptor 1 1/4
e 56 SLU1008000 | 75779 Adaptor 5 1/4
1 b SLUL408000 | 90° 7H77"% 90°  Adaptor 6 1/4
| 28 L M58 SLUI508000 | 45° 79°7°% 45° Adaptor 3 1/4
/ £8 W56 P638403000 | 90° 224 7#°7°4 90" Union Adaptor| 4 1/4
: 150 P639371000 | =- M ud Needle Valve 5 1/4
W54 SKM4008000 | =97 # Nipple 5 1/4
W52 SKMA008000 | 74 Tee 1 1/4
M51 P638377000 | # - AdEdazty Union 4 $15 % 1/4
W51 P638376000 | # - AdEE&E2-4 90°  Union 2 $15 X 1/4
M54 P539591000 | 74 Tee 1 $15 X 1/4
L U57 SKM200800 | 79b Socket 1 1/4
03 P538902620 | ¥A#7777° Clamp 1 251m
H21 SAB0S0S060 | A mh Bolt 4 M8 X 50
24 SBKOS00220 | m HiE & Spring Washer 4 M8 X 50
603 P538902610 | ww#4777" Clamp 1 1 51
| 1 SABOSOS060 | A<fad b Bolt 2 M8 X 50
P H24 SBKOS00220 | niEES: Spring Washer 2 M8
!__,ﬂ-
L)
S
1
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F=L, 79 )N —FAHEERY (4/8)
HYDRAULIC LINE FOR BOOM & OUTRIGGER(4/4)

o a 184 [ 1@0

= B, i A
T FC 58 # 7 o Hydraulic Line

PA38192000 | dhEN 47 Pipe 1
PA38193000 | vl 47 Pipe 1
PA38194000 | ilE/" 47" Pipe 1
SLT1281400 | M52 Ad-2 Rubber Hose 1 1/4 X 1400
SLT1281200 | MhH:" Ad-2 Rubber Hose 1 1/4 % 1200
SLT1280900 | ®iH3" 4F-2 Rubber Hose 1 1/4 % 900
SLT1280550 | M3 Ad-2 Rubber Hose 1 1/4 X 550
SLT1280450 | 79" 7° % Adaptor 1 1/4
SLT1280300 | 90" 715" 7°% Adaptor 2 1/4
P539711000 | 45° 78" 7% Adaptor 2 1/4
SLUL00S000 | 90° a=4v 74#°7°%  Adaptor 1 1/4
SLU1408000 | 74 Tee 1 1/4
SLU1508000 | =7" W Nipple 1 1/4

b6 P638377000 | # - AkEdiazdy Union | ¢ 15 X 1/4
P638376000 | #- AdE#E1=ty 90°  Union 1 $15 X 1/4
P539596000 | A+ Elbow 1

603 P538902630 | wmtrar7 Pipe Support 4

H21 SABOBOS060 | 7~Hid" mh Bolt 8 M8 X 50

H24 SBKO8D0220 | »*iME4 Spring Washer 8 M8

123 SBA0S12100 | F<fts) Nut 8 M8
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RaEE
LUBRICATION LINE

omo - 189 | 18D
| <t sl sl o84 (o) P
' HihacE Lubrication Line
L1035 P639028000 | #° - A%° 7" Grease Pump 1
o 150 P537336000 | s+ Valve 1
b/m‘” b22 P537902230 | ~47° (1) Pipe 4
b L 22 P537902240 | ~ 47" (2) Pipe 1
% & | P537902250 | n"47° (3) Pipe 1
m]f/ 1. LM22 P537902260 | n" 47" (4) Pipe 1
5 P8 W22 P537902270 | w470 (5) Pipe 1
g?;m (W22 P537902280 | 477 (6) Pipe 1
ol ;
. P2 537902200 | 47" (7) Pipe 1
5 { W22 P537902300 | 47" (8) Pipe 1
LM22 P537902310 | ~ 47" (9) Pipe 1
22 537902320 | A 47" (10) Pipe 1
M27 SLT1280600 | @6FE3" A% -2 Rubber Hose 1 1/4 X 600
L M27 SLT1280550 | MGHE2" A - A Rubber Hose 1 1/4 X 550
PN27 SLT1071700 | RSFE" bk - A Rubber Hose 1 1/4 X 1700
M27 SLT1070800 | RGHEZ Wk - R Rubber Hose 1 1/4 X 800
W27 SLTI070750 | MGHE2" 4 - 2 Rubber Hose 1 1/4 X 750
’g & y W27 SLTI070400 | MEMEZ h# - A Rubber Hose 1 1/4 X 400
M 6 SLU1008000 | 777 7"7 Adaptor 5 1/4
L E& SLU1408000 | 90° 75°7°% 90° Adaptor 5 1/4
" (M6 SLU1508000 | 45° 74774 45"  Aaptor 2 1/4
© 1M56 P530711000 | 90° 2=4» 74°7°%  90° Union 3 1/4
%T o | Adaptor
N8 .J'_';ﬂ SLU1020000 | 787" Adaptor 2 3/4
W56 SLU0620000 | 2=4» 747 7" 4 Union Adaptor 2 3/4
hT | B4 SKM9008000 | 71 Tee 5 1/4
5 & W52 SKML008000 | =97° M Nipple 3 1/4
¥53 SKM1108000 | AAdZ zh&” Elbow 2 1/4
M57 P538902910 | ARER vhuh Socket ] 1/4
150 P537337000 | Frs2% 70K Check Valve 2
W53 SKM1008000 | =4’ Elbow 6 1/4
W52 SKN2010080 | #&i&\» z97" M Nipple 6 1/4 X 1/8
130 P537431000 | # - k' 47° Ball Valve 2 1/4
59 SKN1010080 | 7° i Bushing 1 1/4 % 1/8
f1B3 P537902130 | Axrsus’ Elbow 1 1/4 X 1/8
56 P537901400 | 4%BkTH° 7% Adaptor 2 1/4
W52 P537902140 | » 47’ Pipe 1
M50 P539598000 | < vaAA#ETF 907 Connecter 9 1/4 X ¢ 8
M50 P539010000 ¢ Vah AT Connecter 11 1/4 X 48
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fHEE
LUBRICATION LINE

= =) 18% | 1B
| Fene iy el BROWER 0l A
1 M50 P539011000 | { viAib@F Connecter 1 1/8 X ¢8
W53 P539602000 | b Elbow 2 1/4
Lis2 pssrazrooo | oy - 9% Relief Valve 1

3 L F20 P537416000 | 70 - R¥ay Grease Tank 1

- 1603 P538002620 | 197" Cramp 1 2 51

% 3 | 121 SABOSOS060 | <k b Bolt 2 M8 X 50

bA 150 537337000 | #2925 Check Valve 2

e § 1 150 P537334000 | #2974 Check Valve g

P g

ﬁ\ﬁ
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TIVT— S mERE
HYDRAULIC LINE FOR AGITATOR

§ maEs BRBH it Mg i =
| Parts No. Parts Name ?:lﬁ :f :gétﬁl Remarks
/ | P639028000 | ERCEAHLS  Hydraulic Line
o 107 SLT2071900 | HFET k2 Rubber Hose 1 3/8 X 1900
~7 = |27 SLT2280800 | MEME3" b2 Rubber Hose 1 3/8 X 800
K lﬂ'i' SLT2280500 | MGHEa’ k-2 Rubber Hose 1 3/8 X 500
: - (M2T SLT2280450 | mEFED" Ab-2 Rubber Hose 2 3/8 X 450
7R\ ber SLT1280400 | iFED” k-3 Rubber Hose 2 1/4 X 400
| {17 SLTI071000 | #FE3" ki1 Rubber Hose 1 1/4 % 1000
i_ﬂET SLTI071700 | MhE7"Li-2 Rubber Hose 1 1/4 X 1700
) jjl_Ez P538912860 | {EN 47" Pipe 1
;,uﬁa SLUL010000 | 73°7°% Adaptor 2 3/8
E'Ilﬁﬁ SLT1410000 | 90° 73°7°% 90° Adaptor 9 3/8
56 SLUI510000 | 45° 74°7'% 45° Adaptor 3 3/8
/ M36 SLUOGI0000 | 2242 74°7°% Union Adaptor 3 3/8
G 1 n&a SLUL008000 | 73774 Adaptor 3 3/8
“\ I 66 SLUL408000 | 90° 7577 90° Adptor 1 1/4
/“"‘" P639371000 | 90° 224 74°7°%  90° Union Adaptor| 1 1/4
‘ : .s o M54 SLU060S00D | a=4v 747 7" % Union Adaptor 1 1/4
48 W52 SKM9010800 | 74 Tee 3 3/8
;g ﬁi ._1 SKM4015000 | =v7° b Nipple 4 3/8
i 51 SM1110000 | 434% 144" Elbow 2 3/8
' M54 P639549000 | #1u24F Check Valve 2 3/8
W57 SKN1010080 | 77992 Bushing 3 3/8 X 1/4
P638804000 | = - b Needle Valve 3 3/8
P538904590 | AVAR Vha} Socket 2 3/8
SKM4008000 | =z»7"» Nipple 1 1/4
SKM1108000 | AR#r a4 Elbow 1 1/4
P638376000 | #- ME#E121y 90° Union 1 815 X 1/4
P638377000 | - AdsEdEaz4y Union 1 ¢15 X 1/4
P639371000 | = - }" ¢ Needle Valve ] 1/4
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HYDRAULIC LINE FOR HOPPER(1/2)
B3RS ap 2 4 34 184 | 1EO
gl e BEONERUO  Ronang
P639028000 | yhAEBCE A an Hydraulic Line
| L01 P536618000 | fhfEE -4 Motor 1
[ 152 P639294000 | vy - 79 Relif Valve 1
152 P539180000 | w=7AdA’L - R7°  Manual Operat 2
Valve
2 P538910210 | B2E7 Block ]
M21 P533908381 | #3 - Caller 2
150 P639371000 | =- b At Neadle Valve 2
| 152 P539180000 | 70- bavbu-wm'a7" Frow Control 1
. Valve
P27 SLT1280750 | ®§FE2" k=% Rubber Hose 1 1/4 X 750
b7 SLUI280550 | FET" 4d2 Rubber Hose I 1/4 X 550
P27 SLT1281100 | #5IEa” b2 Rubber Hose 1 1/4 % 1100
W27 SLT1280350 | #5HEa” k=2 Rubber Hose 1 1/4 % 350
27 SLTI281000 | B5/E3° b7 Rubber Hose 1 1/4 X 1000
8| 27 SLT1280450 | MhHEa” bd=2 Rubber Hose 1 1/4 X 450
PM27 SLTI280400 | B5HE2" hi-R Rubber Hose 1 1/4 X 400
W27 SLT1281450 | WHFE3 Ak-A Needle Valve 1 1/4 X 1450
M27 SLT1281300 | ®SIE2 b2 Rubber Hose 1 1/4 % 1300
WgT SLTI070700 | P hd—2 Rubber Hose 1 1/4 X 700
2T SLTI070450 | EME3" hé—2 Rubber Hose 1 1/4 X 450
W27 SLTI070800 | RIE" bA-R Rubber Hose 1 1/4 X 800
M56 SLU100S000 | 72°7°% Adaptor 3 1/4
66 SLU1408000 | 90° 747 7°% 90° Adaptor 13 1/4
N6 SLUI508000 | 45° 757 7°% 45°  Adaptor 7 1/4
W66 SLUDGOBOOD | a=42 74" 7°% Union Adaptor 1 1/4
4 SKMO00B00O | 74 Tee 4 1/4
NGO P538977200 | #0ua Cross 1 1/4
52 SKM4008000 | =v7" W Nipple 4 1/4
¥53 SEM1108000 | A2da 1’ Elbow 1 1/4
N59 SKN1010080 | 7° 792 Bushing 1 3/8 % 1/4
SKN2010080 | #%5@v =47 ¥ Nipple 1 3/8 X 1/4
P538002910 | 2242  Urvb Socket 1 1/4
P638989000 | 0 Y2 {474° 7% Adaptor 1 1/4
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oy IN—FPARE (2/2)
HYDRAULIC LINE FOR HOPPER(2/2)

=1 ] a 1849 | 1@E®
i Kool SROVER KO ponane
: hEECE M m Hydrau | ic Line
'M22 P538912870 | ili/EN" 47" Pipe 1
> LM02 P538912880 | fiFEN 47° Pipe 1
LM22 P538912890 | JHIFEN 477 Pipe 1
D [ M22 P538912900 | lFEN 47" Pipe 1
ij P538912910 | MFEN 47" Pipe !
@ L M27 SLT3210800 | EIEa" Ad-2 Rubber Hose 1 1/2 X 800
wE 2T SLT3211100 | REHEZ" W2 Rubber Hose 1 1/2 X 1100
;  Sf 2T SLT3210950 | #EFEZ hk-A Rubber Hose 2 1/2 X 950
§§ | SLT1210500 | B2’ Ad-2 Rubber Hose 1 1/4 X 500
3 IE’-’ SLT3071000 | ®5HEa" Ak=2 Rubber Hose 1 1/2 X 1000
27 SLT1070500 | #5FE3" Ad-2 Rubber Hose 1 1/4 X 500
W7 SLT6070550 | 5HED" h-A Rubber Hose 1 1 X 550
L¥56 SLU1025000 | 757 7" ¥ Adaptor 1 1
W66 SLU1425000 | 90° 2=tr 7§°7°%  90° Union ] 1
I Adaptor
W56 SLU625000 | =2y 73°7"% Union Adaptor 1 1
W56 SLU1015000 | 777" % Adaptor 4 1/2
M6 SLU1415000 | 90° 7474 90" Adaptor 2 1/2
W56 P638398000 | 90° 0y 4§79 7°% 90° Adaptor 2 1/2
W56 P638391000 | 02" 175" 7°4 Adaptor 1 1/2
W56 SLU0G1S000 | 90° a2zt 74°7°%  90° Union 2 1/2
Adaptor
66 SLU1408000 | 90° 73°7°% 90° Adaptor 2 1/4
SLUI1008000 | 747" % Adaptor 1 1/4
6 P539711000 | 90° 2=ty 7%°7°%  90° Union 1 1/4
Adaptor
SKN1025200 | 7° 9= Bushing ¥ 1 X 3/4
SKN1025150 | 77 w%¥=2 Bushing 2 1 ¥ 1/2
W59 SKN1015080 | 7° %= Bushing 2 1/2 X 1/4
M54 SLU1015000 | 74 Tee ] 1/2
56 SLUO615000 | 1=4y 747 7° % Union Adaptor 2 1/2
P537901890 | D 478" 774 Adaptor 2 1/2
SEN1010080 | 77 22 Bushing 1 1/2 X 3/8
P638377000 | & - AdE#E1=4y Union 2 415 % 1/4
P638376000 | #- AfEfE2=4Y 60°  Union 90° 2 615 X 1/4
P539597000 | 1md’ Elbow 1 418 X 1/2
M52 P539586000 | =v7° & Nipple 3 ¢ 18 X 1/2
(54 P668802000 | FEhaisz Pressure Switich 1
P542591000 | imfEt4 - Tompers Senser 1
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o yo = 184 | 1ED

| i;:ﬁ;; Fz?tlnﬁaﬁe i‘gﬁ; I?' ,:; é:‘f'T} 1l;ﬁﬁemarf?.

| 101 P543616000 | #4wa" 7" 0il Pump MKV-11H-LFA
| J00 P543616010 | +* 347 va7h Drive Shaft 1 DA1100-431-0
bl J51 P543616020 | HEHEE.Laviy s Roller Bearing 1 YA3206-021-0
| 151 P543616030 | FIfEaodhsE Roller Bearing 1 YA3206-031-0
| J22 P543616040 | Atw7" Yy’ Snap Ring 1 250-000-050-1
722 P543616050 | #-7197° Clip 1 YA3904-003-0
| J20 P543616060 | % Key 1 200-012-050-1
| 620 P543616070 | 707" b} Front Plate 1 DA1100-603-2
151 P543616080 | dan" 79" Cam Bearing 2 DA1100-804-0
H22 P543616090 | +F A+ 25/hall Screw 2 YA9201-051-0
0| K70 P543616100 | 794" hh Solid Cam ] DA1100-402-2
620 P543616110 | A3Ab7" b=} Thrust Plate 1 DA1100-403-0

|| 137 P543616130 | Y2 Link 2 DA1100-410-1
HZ5 P543616140 | Vvoety Link Pin 1 DA1100-411-1
| H25 P543616150 | voe s Link Pin ] DA1100-412-1
| K81 P543616160 | E- vy’ E-Ring 4 YA3902-008-0
8120 P543616170 | 929" Nk Cylinder Barrel ] DA1100-501-3
il 20 P543616180 | ~h7°7 -} Valve Plate 1 DA1100-572-1
{125 P543616190 | b7 Pin 1 DBO600-808-0
| (62 P543616200 | 277 uvs° Spring 9 DA1100-803-0
H24 P543616210 | moir Washer 9 DA1100-508-0

i 620 P543616220 | Ui-1 Retainer 1 DB1100-502-0
ol J5¢ P543616230 | MK -k Retainer Ball 1 DB1100-503-0
[ (21 P543616240 | €' Aby Piston 9 DA1100-531-1
P543616250 | Aon’ 9 DA1100-532-1
P543616260 | avm}’ Con Rod 9 DA1100-534-3

L F12 P543616270 | A7° 02 dnd” Spring Holder 9 DA1100-537-0
| H2e P543616280 | o Washer 9 DA1100-536-2
| 126 P543616200 | 2)-7° Sleeve 18 DA1100-538-0
| 662 P543616300 | 2707y Spring 9 DA1100-805-1
(20 P543616310 | 1y} 7" b=} End Plate ] DA1100-696-0
| H25 P543616320 | 277 Uvs ey Spring Pin 1 189-080-022-3
[ P11 P543616330 | 4-iv° Casing 1 DA1100-601-1
W72 P543616340 | y-ME 7% Seal Box 1 DA1100-604-2
| W72 P543616350 | 0- w2 0-Ring 1 361-031-075-1
| W72 543616360 | 0-Uz7° 0-Ring 1 YA9107-152-0
b W72 P543616370 | ki 0il Seal 1 YA9101-031-0
8| 122 P543616380 | Atu7" vp° Snap Ring 1 YA3901-007-0
0| W72 P543616390 | 0- 2 0-Ring 1 363-004-037-1
Bl W72 P543616400 | O- 9 0-Ring 1 361-031-125-1
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W72 P543616410 | 0-17° 0-Ring 1 363-004-015-1
W72 P543616420 | O- 17° 0-Ring 1 361-031-115-1
MT2 P543616430 | 0- 17° 0-Ring 2 360-019-007-2
W12 P543616440 | 0- 17° 0-Ring 1 360-019-009-1
- W73 P543616450 | n" 7797 Y79° Back Up Ring 2 YA9103-035-0
27 | H21 P543616460 | 7rvhixy7" A2 Socket Cap Screw 8 141-512-030-3
/ B2 P543616470 | v7b4wy7° 202 Socket Cap Screw | 8 141-512-050-3
25 P543616480 | 27°Wv2°k°y Spring Pin 4 189-050-014-3
b e W62 P543616490 | 7°97° Plug 1 352-201-802-3
[ M62 P543616500 | 7° 34 Plug 1 YB4502-001-0
L U62 P543616510 | 7° 94 Plug 3 YA4501-003-0
{ 101 P543616520 | #-47"L-1 Name Plate 1 YA9902-111-0
I 101 P543616530 | 7 4v2yav7" -} Plate 1 YA9902-012-0
58 LL01 P543616540 | A77a1a” ) Rivet 6 174-200-004-1
-6 125 P543616550 | 74-n&"—# Steel Ball 1 YB3204-002-0
101 P543616560 | 7977472°7°L-}  Plate 1 DA1100-560-0
| 101 P543616570 | #97° s Cup Ring 1 DZ1100-491-0
yﬁl P543616580 | vrvbivs7” A2 Socket Cap Screw | 8 141-508-030-3
101 P543616590 | 7°97%4s7° Cap 1 YA9108-004-0
101 P543616600 | 77 7v9%vs7" Cap 1 YA9108-008-0

101 P543616620 | # %4 v7° Gear Pump 1
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CONTROLLER
= ER e 1848 | 180
F%i?ﬁd: P;Etnsﬂ ﬁaﬁe f: kﬁ :ty :;éﬁ 1l?ernz-ui
P543617000 | 448&" 27" 3r}o-7 Controller 1

P543617010 | #=5v° Casing 1 ES11004410
P543617020 | ~° 752 (A) Valve Case(A) 1 DG11004020
P543617030 | n° A7 %2 (B) Valve Case(B) 1 DG11004030
P543617040 | N A7 52 (C) Valve Case(C) 1 DG23004040
0 P543617050 | #n'- Cover ] DG11004050
P543617060 | »"o4vE 927 Packing Box 1 DG23004060
P543617070 | ©° by Piston 1 DG11004110
P543617080 | 2Y-77 Sleeve 1 ES11004140
P543617090 | vy’ Hinge 1 DK11004131
P543617100 | #hs” Holder 1 DG23004120
P543617110 | 2Y-7" (A) Sleeve (A) 1 DK23004210
P543617120 | A1-7" (C) Sleeve (C) 1 DG23004260
P543617130 | Yu» Link 2 DG23004490
P543617140 | %J-7" (B) Sleeve (B) 1 DG23004220
| P543617150 | A7°—# Spool 1 DK23004230
| P543617160 | 794"« Plunger 2 DG23004240
-62 P543617170 | n°4usbe Aby Pilot Piston 1 DG23004140
il P543617180 | 7°7yansb Push Rod 1 DK23004250
Lﬁ >3 P543617200 | A7°uvs #M° (A)  Spring Holder ()| 1 DK23004310
= 4 P543617210 | x7°Y»2°#° (B)  Spring Holder (B)| 1 DG11004320
= o 9 P543617220 | x7°9v2 @9 () Spring Holder (Q)] 1 D623004340
:j: a7 P12 P543617230 | A7°922"#M° (E)  Spring Holder (E)| 1 DG23004330
| &¢ 152 P543617240 | n'#7" o~} Valve Seat 1 DG23004410
L 57 152 P543617250 | » w7’ Valve 1 DG623004270
—— 48 662 P543617290 | n i3 Spring Seat 1 DG23004430
60 21 P543617300 | # mb Bolt 1 DG23004440
B2l P543617310 | # Wb Bolt 1 DG23004450
52 K60 P543617320 | Wi - Lever 1 DK11004910
155 P543617330 | 77 va Bushing 1 DK11004920
4 o4 P543617340 | 7ot Washer 1 DK23004930
e H60 P543617350 | bn'- Lever 1 DG23004460
o 191 P543617360 | b Shim 3 ES11004630
ZAE 62 P543617370 | 77" Plug 1 DG23004230
ol o 8 25 P543617380 | ¢'v Pin 3 DG23004470
=1£7] (662 P543617390 | A7°U20" (A-4) Spring(A-4) 1 DK23008040
Q 1662 P543617400 | 27°172" (B) Spring(B) ] DG11008010
3 ' 1662 P543617410 | A7° 022" (C) Spring(C) ] DG23008020
LG62 P543617420 | 277022 (D) Spring(D) | DG23008030
(662 P543617430 | #30°# Spring(Dish Type) | 1 YA39030050
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CONTROLLER
o =) . 189 | 1ED
i Pt Nar stovERwl  pon
P543617440 | 7¥ +AbA2Ya Screw 2 YB92010010
P543617450 | AF-Nd" -0 Steel Ball 3 6010000060
P543617460 | AF-hE b Steel Ball 1 YA32100010
{81 P543617470 | e"abyysd” Piston Ring 1 YA91020130
1 P543617480 | v*absep’ Piston Ring 1 YA91020110
P543617490 | k" xbued” Piston Ring ] YA91020150
P543617500 | 0- 42" O-Ring 2 3610310402
P543617510 | 0- 1« 0-Ring 1 3610310352
P543617520 | 0-1xp" O-Ring | 3610310302
P543617530 | 0-+2" 0-Ring 2 3600350242
Po43617540 | iz7wd Mini frick 1 YA91071270
P543617550 | 0- 12" 0-Ring 2 3600240112
P543617560 | O- N%" 0-Ring 2 3600240142
P543617570 | 0-Uxp" 0-Ring 5 3600190072
P543617580 | O-"x)" 0-Ring 2 3600240162
P543617590 | 0- 124" 0-Ring 1 3600190102
P543617600 | 41744 Orifice i YA45040170
P543617610 | N 94797 20" Back Up Ring | YA91030040
PS43617620 | n 9ty 7" Nek” Back Up Ring 1 YA91030030
P543617630 | N 9o797 Nap® Back Up Ring 5 YA91030350
P543617640 | 77 34" Plug 1 3522018033
122 P543617650 | *-FUs7° Clip 1 YA39040070
H25 P543617660 | A7°Ur»2'e"» Spring Pin 1 1890300063
26 P543617670 | A7 spe Spring Pin 1 1890200203
P543617680 | A7°Wp"e Spring Pin 2 1890500183
P543617690 | 17" k0 A7 Valve ] YA45030070
P543617700 | E-»)° E-Ring 1 YA39020070
P543617710 | E- Na¥’ E-Ring 6 YA39020060
P543617720 | 7730 Plug 1 YB45010040
P543617730 | Prb#ye7" An)a Socket Cap Screw 4 YA92011520
P543617740 | vrbEae7" 2472 Socket Cap Screw 4 YA92010030
P543617750 | v5hery7" 222 Socket Cap Screw 6 1415080253
P543617760 b7 A2 Socket Cap Screw 4 1415100603
Po43617770 Wrkdra7 A0z Socket Cap Screw 3 1415050143
P543617780 | ~%¥a” st} Nut i 1520125121
P543617790 | a¥#a” zfsh Nut 1 1500125101
Po43617800 | A7°Wsh Toix Spring Washer 6 1684001082
P543617810 | 7° L—2vix Washer 6 1681101060
P543617820 | 7774 Plug 9 YA45010030
P543617830 | *vbafa Set Screw 1 YA92010570
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CONTROLLER
BRES a8 BT ot .
Parts No. Parts Name Per Unit IWEIGHT Remarks
P543617840 | oob 74n Rod Wiper 1 YA91110020
P543617850 | N AT ToEv77Y Pipe ASSY 1# DG23003020
P543617860 | n A7 Taty77 Pipe ASSY 1 ## DG11003010
P543617870 | 2244774 Union Body 2 YB4 2090030
P543617880 | 2Le" R Clevis ] DG23004480
P543617900 | 7738 Tobv7"Y Plug ASSY 1 #f 3501170201
P543617910 | 77747 Plug 1 3501170211
P543617920 | 0-124° 0-Ring 1 3600240142
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gﬁlﬁ:%ﬁ 184 | 1RO [ & #
28 Qty|ER (kg)
Parts Name Per Unit IWEIGHT] Remarks
A Gear Pump ]
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GREASE PUMP
oo a 189 | 18D
oyl o il %R QA (o N
L03 P537083000 | #°U-a%"»7"#iif  Grease Pump
| L03 P537083010 | #°U-2yUv3° Grease Cylinder ] 2
bl 103 P537083020 | 47 U-2iMg” Grease Cylinder 1 2
| L03 P537083030 | b°ab» Piston 1
| L03 P537083040 | fEIve° Cylinder 1 1
L03 P537083050 | # m} Bolt 4
| 103 SBA1012000 | #<fatsb Nut 8 2 4% 11 M0
103 SBK1000210 | » #iE4: Spring Washer 8 2% M0
103 SHB1034020 | 0-v#° 0-Ring 2 1 fi BP34
103 SHB1007020 | 0- Uv#° 0-Ring 2 1 i BP7
0 L03 SHDO070120 | »°wa7s7 s Back Up Ring 4 P7
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MAIN CHARGE-OVER VALVE BLOCK

a o 1248 | 1HED
| Egnr:‘sﬁi\l? Pnsnlfgrte f:ﬁ; I?' ﬁ;&ﬁ' ;ﬁemari
G55 P638071000 | AMYEJ##7°07  Main Change-Over DC-ME5080

Valve Block
F32 P538910516 | 0¥ AN TES  Valve Body 1 | 59
(66 P538910522 | #7°7°b-} Plate 1 6
i Li2 P638079000 | WI-71"#7" & Relief Valve ASSY| | 13 | #2172 HEHE
} 150 P639545000 | vk 4b w7 Solenoid Valve 1 4 | #2168 EEE
SAH-G03-C5-02 50954

| 150 P639546000 | /A nATT Solenoid Valvel 4 R 170 & B
| SAH-GO3-E3X-02 5095A
150 SAD1003530 | Afarcfds b Bolt 8 | 0 |M10x35L
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VALVE BODY
a 184 | 1ED
et Pt tarke spowmRul o
I G65 P38071000 | Atk 7 0us Main Change-Over
Valve Block

| 066 P538910522 | #7°7° L~} Plate 1| 6

o 665 P538910552 | A7°Ysp hn' - Spring Cover 2 3

I 065 P538910562 | xvb - (1) End Cover(1) 1 2
1] 665 P538910573 | 2vb - (2) End Cover(2) 1 2
| 065 P538910530 | 27°-#1(1) Spool (1) 1 2

'| (65 P538910540 | 27°-42(2) Spool (2) 1 3

| 665 538910610 | 2770w Spring 2 | 0

| 665 P538910031 | #3- Collar 2 | @
| 150 P538910920 | Tk Bal | 2 | 0 |3/8

| 150 P538910910 | 77’ Spring 2 | 0 |A085-02

| 150 SAD1604030 | AT+ M Bolt 8 0 | M6 X 40L
| 150 SAD1405030 | Asasctds wh Bolt 8 | 0 |M4xsoL
| 150 SKM7015200 | *faxff&7°57°  Plug 5 | & |14

150 SKN7010100 | *<faRff&7 7"  Plug 3 | o |3/

[ 150 SKM7008100 | AAAfE7 37  Plug 5 | 0 |1/4
I 150 SKM7006100 | AMRATET 37 Plug 15| 0 |1/8

| 150 SHB2050020 | 0- 977’ 0-Ring 2 650

| 150 SHB2035020 | 0- w4’ 0-Ring 2 635

150 SHB1012020 | 0- V72" 0-Ring 12 P12

150 SCN0802010 | 27" 12"k Spring Pin 1| & |¢ess
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160 P639545000 | SAH %xvMHE Solenoid Valve 1 SAH-GO3-C**-
R T 50954
P639545010 | #7774 Body 1 AH-8B11-22
P639545020 | A7 -afp Spool Valve 1 AH-BB14-**
P639545030 | Vi-i- Retainer 2 AH-8815-1
P639545040 | An" -4 Spacer 4 AH-8818
P639545050 | A7°1x2° (C) Spring(C) 2 AH-8819-*
P639545060 | Fu1 Nut z AH-8822-2
P639545070 | #-47" L=} Name Flate 1 AH-8673-11
P639545080 | woyt” Rod 2 AH-8831-2
P639545080 | AP AT Solenoid Guide 2 AH-8832-2
P639545100 | v/ b 24m Solenoid Coil 2 AH-8651-12
P639545110 | 24mr-A Coil Case 2 AH-8854-2
L60 P639545120 | adA3-) Coil Yake 2 AH-8855-2
Lo0 P639545130 | 73r¥ Conecter 2 AH-8561
P639545140 | +FERfFn /YT Screw 2 AV-0126
P639545150 | 0- 15" 0-Ring 2 AV-1113
P639545160 | 0-9x2" 0-Ring 5 AV-1141
P639545170 | 0-Uxp" 0-Ring 2 AV-1141
P639545180 | 0-1x” 0-Ring 2 AvV-1141]
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R o AT R )

SOLENOID VALVE
=] o 189 | 1EBO
i Ei?'tns#ﬂ? Piﬂn?ﬁaﬁe ff:ii:f :;&:ﬂ. 'I;ﬁema rlfs
160 P639546000 | SAH %=y b Solenoido Valve 1 SHA-G03-E3X-5095A
, TP N
| L60 P639546010 | #°7 4 Body ] AH-8611-22
160 P639546020 | A7 -MFF Spool Valve 1 AH-8814-**
L60 P639546030 | V71— Retainer 4 AH-8815-1
L60 P639546040 | An'—# Spacer 4 AH-8818
L60 P639546050 | 7" 92" (C) Spring(C) 2 AH-8819-2
| L60 P639546060 | 7 77FA7"Uvs° Spring 2 AH-8622-1
160 P639546070 | +o} Nut 2 AH-8822-2
| L60 P639546080 | 7 77b7oya- Washer 2 AH-8824-1
160 P639546090 | #-A7" b} Name Plate 1 AH-8673-11
160 P639546100 | b’ Rod 2 AH-8831-2
f L0 P639546110 | b1k A°4F Solenoid Guide 2 AH-8832-2
| L60 P639546120 | b /4} afn Solenoid Coil 2 AH-8651-12
| 160 P639546130 | 4 k4-2 Coil Case 2 AH-8854-2
| 160 P639546140 | a{na-» Coil Yake 2 AH-8855-2
| 160 P639546150 | zir¥ Conecter 2 AH-8561
160 P39546160 | A YT Screw 2 AV-0126
| 160 P639546170 | 0- 2" 0-Ring 2 AV-1113
b160 P639546180 | 0-1v7° 0-Ring 5 AV-114]
L60 P639546190 | O- ¥’ 0-Ring 2 AV-1141
160 P639546200 | 0-z2° 0-Ring 2 AV-1141

-170-



ASSY IATVA 4317134
WU =N




RV FAY P & 1y i1~
RELIEF VALVE ASSY

omo = 1E88 | 1EO
: ;-ﬂaﬂ:sﬁN: PEEtnsn N%aﬁa f:ﬁ:f :;éﬁ Eiiemarz
152 P638BOTI000 | W0-7n" m7" #l 3L ah Relief Valve ASSY
'iLEE P538910620 | v=f-&} 7 0y) Block l 9
| 152 P639479000 | oy sin A7 Valve 1 Key 12 ~ 21
L52 P639478000 | VU-7n'A7" (B )  Relief Valve 1
, | 152 P639481000 | YU-7n"#7" ({BHE) Relief Valve 1 Key 22 ~ 35
! | L52 P639509000 | JLI4H N AT Solenoid Valve 2 AEHNE 174 BB
| 152 P638079060 | n %7 Hft# kb Bolt 8
152 SAD1212530 | AHEFAFE M Bolt 4
5|L52 SHB1024020 | 0-1v%" O-Ring 1 P24
I L52 SHB1009020 | O- ¥y’ 0-Ring 2 P9
| 152 P538910900 | &7 9 Plug 1 1/10
P639479010 | #+v7° Cap 1
P639479020 | 7 vva Bushing 1
P639479030 | & A% v} Poppet 1
P639479040 | A7"Y4” Spring 1
P639479050 | 0-Y»2" 0-Ring 1
P639479060 | 0-»4° 0-Ring 1
P639479070 | 0- 12" 0-Ring 1
P639479080 | » a7 7" 04" Back up Ring 1
PE39479090 | » wiTu7 Nas” Back up Ring 2
2 P639479100 | N Ty N4 Back up Ring 2
P639481010 | 77wz Bushing |
P639481020 | # A7} Poppet 1
P639481030 | A7°U¥s° Spring 1
P639481040 | ==}k & Needle Valve 1
P639481050 | -} Sheet 1
P639481060 | #U74R 7 32" Plug 1
P639481070 | my2tot Nut 1
P639481080 | #o} Nut 1
P639481090 | A7°0¥" €7 Pin 1
P639481100 | O- 12" 0-Ring 1
P639481110 | O- 42" 0-Ring 1
P639481120 | O-W»4" 0-Ring 1
P639481130 | » 2r7y7 N2 Back up Ring 1
P630481140 | »" 9Ty ay” Back up Ring 1
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SOLENCID VALVE
-] =] - 184 | 1ED
Eﬂa;nflﬂ?. F'Ei;’tlﬂl'?aﬁe f:{i:it,:" :;éﬁ: ‘Frfemari
L60 P639509000 | SA 9=vb iz Solenoid Valve 1 SA-GO1-A3X-N-D2-20
VRN S v i
160 P639509010 | #° 74 Body ] AH-8411
160 P639509020 | #n'- (A) Cover (A) 1 AH-8412
| L60 P639509030 | #n°- (B) Cover (B) 1 AH-8413
160 P639509040 | 7' -t Spool Valve 1 AH-8414
| 160 P639509050 | Y7 Retainer 2 AH-8415
| L60 P639509060 | 7" (B) Ring (B) 1 AH-8417
160 P639508070 | A~ —4 Spacer 4 AH-8533
160 P639509080 | 277 Yx2" (A) Spring(A) 1 AH-8419
| 160 P639500000 | 27" 124" (C) Spring(C) 1 AH-8419
| L60 P639509100 | #-A7"L—} Name Plate 1 AH-8573
Il L60 P639509120 | /b4 773 % Solenoid Planger | 1 AH-8431
B L60 P639500130 | w/L{b 4741 Solenoid Guide 1 AH-8432
| L60 P639509140 | b° Pin ] AH-8435
i | L60 P639509150 | An"-4 Spacer 1 AH-8433
| L6D PA39509160 | v/LAF Rpon® - Solenoid Stopper 1 AH-8434
| 160 P639509170 | ir# Conecter 1 AH-8561
| 160 P639509180 | v/bA}"a4m Solenoid Coil 1 AH-8551
il 160 P639509190 | 34ms-3 Coil Case 1 AH-8454
| 160 P639509200 | 31K3-) Coil Yake 2 AH-8455
[ L60 P639509210 | AFsfds v Bolt 8 AH-8423
160 P639509220 | FFsAtta RS Nut 2 AV-0126
L60 P639509230 | 0- s 0-Ring 1 AV-1113
| 160 P639509240 | 0- s 0-Ring 4 AV-1113
| L60 P639509250 | O- 12" 0-Ring 1 AV-1141
160 P639509260 | 0- U7 0-Ring 2 AV-1141
'L60 P639509270 | O-yup” 0-Ring 2 AV-1141
160 P639509280 | 4 47 Push Button 1 AH-8471
160 P639509200 | us}’ Rod 1 AH-8436
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026£9d
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0L6£9d
i0.6£9d
0L6£9d
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LFa—2-91807F
REDUCE ING VALVE

a 2] 1849 | 1E0
iﬁsﬁﬁ F'EEI‘:: ﬁ:rie E‘: .ﬁ “"'" #;éﬁ 1‘F{ﬁﬁ'mari
P639709000 | Vi a-yxp " n A7’ Reduceing Valve 1
P639709010 | # 74 Body 1
P639700020 | Avb TubT AT -N Het & Spool 1
P639709030 | 7737 Plug 1
P639709040 | A77 V22 A4V Spring Guide 1
P639708050 | » oyt w77 -} Valve Seat ]
P639709060 | & -mkiy” Pall Holder 1
P639T09070 | 7% +R¥ Ajuster 1 M10 X 0.75
P639T00080 | wyy fob Rock Nut 1
P639709090 | O- Y2 0-Ring 1 2024N810
P639709100 | O-V¥2° 0-Ring 1 8022N2014
P639709110 | Q-1 0-Ring 1 S022NB012
P639709120 | 0-1#" 0-Ring 1
150 P639709130 | N urTy7 Nsp” Back Up Ring 1 8010978-19
| 150 P639700140 | »"yh797" Nad” Back Up Ring 2 8010978-17
150 P639709150 | #-#1s7° Clip 1
| 150 P639709160 | %7°92° Spring !
150 P639709170 | A7°Us4° Spring 1
|.].5{} P639709180 | + -4 Ball 1 Smm
| L50 P639709190 e vl Back Up Ring 1
L50 P639709900 | I-Moh SEAL KIT 1 O~0. BB
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Parts No. | Parts Name g;li I'ty #géﬁ, Rermarks
160 P639710000 | P adn Coil 2 CAP-024L

I







40

COoIL
meES 8L 184 | 180 # z
Parts No. Parts Name f‘:ﬁg #;&ﬁ Remarks
.iﬁﬂ P635711000 P afy Coil 11 CCP-024L
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FruZINT

CHECK VALVE
<] o 188 | 1E
! Ei;{:;ﬁi F-"E.?‘tnsnr?:ie ?:3; ::-'r ;;étﬂ Eem ari
L 160 P639712000 | #s791" 47" Check Valve 1 D2A02525 **N
160 P639712010 | asb” Head 1
ol L60 P639712020 | #°7 74 Body 1
' L60 P639712030 | A7 Y2 Spring 1
I L60 P639712040 | O-s" 0-Ring 1 8024 N908
i L60 P639712050 | O- s’ 0-Ring | 8023N7008
| 160 P639712060 | »*9r797° 28" Back Up Ring 1 8025N3009
160 P639712070 | Abon' -t"% Stopper Pin 1
160 P639712080 | AF-Ak - Ball 1 11/32
160 P639712900 | -Myh SEAL KIT 1 SK3-0006N
@~®
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PRV o A R i

SOLENOID VALVE
o= g 4 4 1848 | 180
et Roiicid BROYER 60 e
L[50 P639T14000 | VAV AT Solenoid Valve 1 77 breaThdt
(65021820 N
150 P639714010 | n oaTa7 e Back Up Ring 1 8025N9009
150 P639714020 | 0-v7° 0-Ring 1 BO23N7009
150 P639714030 | A7" s’ Spring 1
L50 PE39714040 | n"{uyh Pilot 1
150 P639714050 | # A"y} Poppet 1
150 P639714060 | E°7 Pin 1
i !.50 P639714070 | 0- 124" 0-Ring 1 8024N908
150 P639714080 | -+ Seat 1
150 P639714090 | PERMABOND FCH Permabond 1
150 P639714100 | Zbe7” Stop 1
150 P639714110 | Vx4 Ring 1
rl 150 P639714120 | t'¥ Pin 1
150 P639714130 | #2-7° S/A Tube S/A 1
150 P639714140 | #4} Nut i
150 P639713900 | Y-Msh SEAL KIT 1 D. @. @
SK3-0006N-1
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AV R & VA i

SOLENOID VALVE
= = 1&g | 1ED
_ i Ei::sﬁidj F'Elli'tnsnfzie ::: {fm"' ,:,;ékﬂ Eemari
i 150 P639716000 | vbi4b n' w7 Solenoid Valve 2 A7 W Rz TM
| | (S025110N
. Il 150 P639716010 | O-U»7° 0-Ring 1 8023N7009
i | L50 P639716020 | n wpm97 Uvs” Back Up Ring 1 8025N9009
| | L0 P639716030 | O- 172’ 0-Ring ] 8023N7010
: | 150 P639716040 | n 99797°Us" Back Up Ring 1 8025N9010
|- | 150 P639716050 | 0-Uz»° 0-Ring 1 8023N7011
| ] 150 P639716060 | » wiT97 Nud” Back Up Ring 1 8025N3011
| L50 P639716070 | A7°-W Spool 1
| 150 P639716080 | 0-Yv7° 0-Ring 1 8024N908
150 P639716090 | 29-7° Sleeve 1
| 150 P639716100 | 0- 977 0-Ring 1
| L50 P639716110 | A7°Wsi"e Spring Pin 1
o 150 P639716120 | Tui- Washer 1
il 150 P639716130 | A7°Y7s° Spring 1
; L 150 P639716140 | #2-7" S/A Tube S/A 1
} i L50 P639716150 | oiv— Washer 1
;_ 150 P639716160 | 7} Nut I
r | 50 P639715900 | ¥~Msh SEAL KIT 1 SK3-0078N-1
|, | D~®.®
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AV & AP

SOLENOID VALVE
a a 184 | 1HE®
_. Eﬂa':ﬁl‘i Pg?t:nfaﬁe ?ﬁf& :" ﬁ;é':ﬂ I;Iﬁema rli
L50 P639717000 | 74k n a7’ Solenoid Valve 4 A7° )8 Uz a T
6S025310N
|| 150 P639717010 | 0-vss” 0-Ring 1 8023N7009
I 150 P639717020 | n*wiTa7 s4” Back Up Ring 1 8025N9009
| 150 P639717030 | 0-1v° 0-Ring 1 8023N7010
M 150 P639717040 | »" 92797 029" Back Up Ring 1 8025N9010
| L50 P639717050 | 0- 17" 0-Ring 1 8023N7011
[ 150 P639717060 | n 99757" 1y Back Up Ring 1 8025N9011
| 150 P639717070 | A7°-# Spool |
| 150 P639717080 | 0- 12" 0-Ring 1 8024N908
| 150 P639717090 | A1-7° Sleeve 1
| L50 P639717100 | 0-vz° 0-Ring 1
o 150 P639717110 | 277 0wi"e" s Spring Pin 1
150 PE39T17120 | 7viv— Washer 1
| 150 P639717130 | A7°07)° Spring ]
| 150 P639717140 | #2-7° S/A Tube S/A 1
Bl 150 P639717150 | Tvia— Washer 1
| 150 P639717160 | b Nut 1
| L50 P639717900 | -Mvuh SEAL KIT 1 SK3-0078N-1
O~®.®
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YUy=21507

REL |EF VALVE
o a 184 | 1680

pauts N, P Narhe SR Oy E8 (o) o
L52 P639718000 | "U-7n" 7" Relief Valve ASBOZ20ZNMK2
L52 P639719010 | #7741 Body 1
L52 P639719020 | ~»}” Head 1
L52 P639719030 | # A vk Poppet 1
L52 P639719040 | av-7" Sleeve 1
L52 PB39719050 | A7° 02" h° 4} Spring Guide 1
L562 P639719060 | O- Y4 0-Ring 1
L52 P639719070 | n' w2797 W4)” Back Up Ring 1
L52 P639719080 | 7 +iy Ajuster 1
L52 P639719090 | wyitwl Rock Nut 1
L52 PG39719100 | A7°0rd” Spring 1
L52 P639719110 | Akow Stopper 1
L52 P639719120 | 0-1»%” 0-Ring 1 8024N908
L52 P639719130 | 0-r° 0-Ring 1 BOZ3NT009
L52 P639719140 | n #2747 02)" Back Up Ring 2
L52 P639719900 | »-Adwh SEAL KIT 1 SK3-0088N-1

@~

-190-



JATVA 431713
LM —fif




Yiyy—2507

REL |EF VALVE
oo a 188 | 1E®

o sl 48 Ot/ 8 (o) g
152 P639720000 | 19-71" A7 Relief Valve ASAOZ0ZNMK2
152 P639720010 | # 7 4 Body 1
152 P639720020 | ast Head 1
152 P639720030 | #'~° v} Poppet 1
152 P639720040 | Ay-7° Sleeve |
152 P639720050 | A7°»2 4 4} Spring Guide 1
152 P639720060 | 0- 14" 0-Ring 1
152 P639720070 | »°94737" W22° Back Up Ring 1
152 P639720080 | 73 ¥y Ajuster 1
152 P639720090 | wsris} Rock Nut 1
L52 P639720100 | 7" Uxs” Spring 1
152 P639720110 | Abon' Stopper ]
152 P639720120 | 0- Y2 0-Ring 1 8024N908
152 P639720130 | 0-Vvs° 0-Ring ] 8023N7009
152 P639720140 | n 94797 s Back Up Ring 2
L52 P639720900 | J-Mdyh SEAL KIT SK3-0088N-1

@~
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Va4 ERLT

SOLENOID VALVE
ome o 18% | 180
EE::;#;\E Pzgtlnﬁaﬁe f: lﬂ;" :; éﬁ ?emarz

L50 P639721000 | L MF a7’ Solenoid Valve 1 GSO45910N
L50 P639721010 | »" #2797 020" Back Up Ring 1
L50 P639721020 | O- Y4’ 0-Ring 1
LS50 PB39721030 | n od7e7" N2p” Back Up Ring 1
LS50 P639721040 | O- 12" 0-Ring 1
L50 P639721050 | 0-Y»¥" 0-Ring 1
L50 P639721060 | n 92797 42" Back Up Ring 1
L50 P639721070 | A7°-W Spool 1
L50 P639721080 | t'~ Pin 1
L50 P639721090 | 0-1+2° O-Ring 1
L50 P639721100 | AU-7° Sleeve 1
L50 P639721110 | A7 0x)’ Spring 1
L50 P639721120 | O- Y2’ 0-Ring 1
L50 P639721130 | Ay-7° Sleeve 2
L0 P639721140 | F2-7" S/A Tube S/A 1

| L50 P639721150 | +u} Nut 1

0 | L50 P639721900 | -Mivb SEAL KIT SK3-0082N-1

O~®. @
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BD-418

#6000 BB

1418 W B PAFN:: i=RA)
BLOCK FOR BOOM
o o 188 | 1ED
Fg’gljtns:ﬁl\l?. Pifif:faﬁe g‘:ﬂ :‘{ ﬁ; G{:g_; Iglmemari
66 PA38160000 | 7°-aH 7wy Block For Boom 1 IHERFE PH39476000
| (66 PA38160010 | #vt 747 uy Block 1 CV-01501-10-02
| L52 PA38160020 | VU-7nA7° Relief Valve 1
| 150 P639709000 | 7" buia—b& ab-5n" A7 Regulator Valve 1 AEAE 176 HZE
| 150 PA38160040 | #1oyn a7 Check Valve 1 E1C31-02501
| [50 PA38160050 | v {F a7 Solenoid Valve 2 E1C01-02011
L50 PA38160060 | b4} nw7° Solenoid Valve 3 E1C01-02021
150 PA38160070 | WM & A 9 477 Solenoid Valve 2 E1C05-02021
150 PA38160080 | 7W4F £ A 9kn"#7° Solenoid Valve 2 E1C03-02021
150 PA38160090 | 70-k¥ al—§n"#7° Flow Regulator §
Valve
(150 P639711000 | sb/4k afw Solenoid Coil 14 FAliz 180 HEHE
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|| L50 P639709000
L50 PA38161050
L50 PA38161060
150 PA38161070
L50 PA38161080
| L50 P639711000
3| L50 PA38161130

| 150 PA38161150

| L50 PA38161160

7" byyr—bi ab-¥n" 47" Regulator Valve

7Ju=7" 24N FANNT"
IR R A T
WP R

WA AT
e E 2N

§°7° b70-L%" al-4-
-

USZ A 1 BV AT
A

70-b&" ab-In" k7"

Valve

Solenoid Valve
Solenoid Valve
Solenoid Valve
Solenoid Coil
Flow Regulator
Valve

Flow Regulator
Valve

Flow Regulator
Valve

Y o T T e e e A

a—
Lo T

418 BH 7-uB70v Y
6002 FRTE BLOCK FOR BOOM
SaniE S BB BIf M £

. Parts No. Parts Name Remarks

: G666 PA38161000 | 7" -hHI7 Dy Block For Boom IB#B# P639476001
| G66 PA38161010 | #+t" 747 umy) Block CV-01501-12-02
i| L52 PA38161020 | VU-7n" A7 Relief Valve

| L52 PA38161030 | WU=7n"A7° Relief Valve E1C11-02201

FHlL 176 HEHE
E1C21-04201

E1C01-02011
E1C01-02021

st id 180 HEE8
CV-01501-60-00
CV-01501-50-00

CV-92931-20-00
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0418 BF J=LBIR g 2
|~ 6005 BRE BLOCK FOR BOOM
=] =] 1898 | 18O
gl o R T I

666 PA38162000 | 7 -4H7 oyl Block For Boom 1 |[HEE#E P639476002

(66 PA38162010 | *+¥ 747 0y Block ] Cv-01501-13-02
1| 152 PA38162020 | WU-7n" a7’ Relief Valve 1 E1C11-02302

152 PA38162030 | V=71 m7° Relief Valve 1 E1C11-02202

L50 P639709000 | 77 byia—L3 al-In" W7 Regulator Valve 1 el 1T BEEE

L350 PA38162050 | 70-7"3{t074n° 47"  Valve 1 E1C21-02201

L50 PA38162060 | L 4} & A"bn'47°  Solenoid Valve 1 E1C04-02021

L50 PA38162070 | b/4b n a7 Solenoid Valve 2 E1C01-02011

L50 PA38162080 | vk2{b nw7” Solenoid Valve 4 E1C01-02021

| 150 PA38162090 | 7L/4F # A 947" Solenoid Valve 1 E1C03-02121
| 150 P639711000 | 744 afn Solenoid Coil 14 A 180 8
|| 150 PA38162140 | 7u-ariuo=pn’ i7" Flow Control 1 E1C21-02101

Valve
il L0 PA38162150 | 74w7420° Valve 6 CV-92932-20-00
v N I P T

150 PA38162160 | 2247 Ui o 6

L50 PA38162170 | 74u74v1° Valve 2 CV-92931-20-00

: FU-37 - AT

150 PA38162290 | 777" Plug 1 49514-11120
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D-418 % 18 WA J-LB7Oy o
006 ~  ~ 6020 BLOCK FOR BOOM
=] =] - 184 | 1fan
i) Pari Nome S8 o\ (ko) Romarie
(66 PA38163000 | 7°-aH7 uss Block For Boom 1 IBER3#E P639476003
(66 PA38163010 | vk’ 7477 uyy Block 1 CV-01501-80-02
L5Z2 PA38163020 | YW)=-7n"A7° Relief Valve 1 E1C11-02302
L52 P639709000 | 7°byi4~b3" ab—#n" A7 Regulator Valve 1 sEdliL 176 BE&HE
L50 PA38163040 | L/MMF A" 90" 47 Solenoid Valve 1
L50 PA38163050 | sL/4b a7’ Solenoid Valve 2 E1C01-02011
L50 PA38163060 | b b n'm7° Solenoid Valve 3 E1C01-02021
L50 PA38163070 | 74u7422° Valve 5 CV-92932-20-00
F0-2 o= B7”
L50 PA38163080 | z=#» Unicn o
L50 PA38163090 | 74974#4° Valve 2 CV-92931-20-00
FU=3 bo—n 47"
L50 P639711000 | b4} 24m Solenoid Coil 11 sEHiZ 180 B8
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-418 B

18 A PAFN:: i=Eh
|~ 6025 BLOCK FOR BOOM
a = 184 | 1E®
El;:s#;\i? P E?‘tnsnﬁaﬁe lei n'}' :;gﬂ ?e mark%;:-,
(66 PA38164000 | 7°-AH7 nyy Block For Boom IBER#& P639544000
(66 PA38164010 | *vb’ 7477 wys Hlock 1 CV-01501-90-02
L52 P639720000 | =707 A7 Relief Valve 1 AEHi(2 192 BEER
L52 P639719000 | WI-7n" 47" Relief Valve | seAlll (2 190 HZb8
L50 P639712000 | fxoin' a7’ Check Valve 1 AEAlid 182 HZHE
L50 P639709000 | 7" buia—b&" ab=4n"A7 Regulator Valve 1 Al 176 HERE
L50 P639714000 | w4 r n'w7’ Solenoid Valve 2 AL 184 HEHB
L50 P639716000 | w4 n'a7” Solenoid Valve 2 ardbid 186 H&H8
L50 P639717000 | v 4k a7 Solenoid Valve 4 WEMLE 188 H &
L50 PA38164140 | 74974v2” Valve 2 CV-92931-20-00
e A N B T T
L50 PA38164150 i e PR T AN T Flow Control Valve
M56 PA38164160 | #-278" 75— Hose Adapter
Lo0 PA38164170 | a=tv Union
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080516 WA F7-LB70v Y
il ~ 6505 BLOCK FOR BOOM
&5 . 184 | 1@E0
Bt Cepseiiall % Oy &R (k) - .
666 PA38165000 | 7' -Af7 o) Block For Boom IH&RE P63954400)
666 PA38165010 | #xt 747 my) Block ] CV-01501-91-02
L52 P639720000 | Mi-7n" w7’ Relief Valve 1 FHIL 192 BB
L52 P639719000 | W-7n" 7 Relief Valve ] REAIE 190 2B
L50 P639712000 | #iyin'w7° Check Valve 1 FEMNE 182 E&E
L50 P639709000 | 7°Luyt-b#" ab—in"#7 Regulator Valve ] FEABIL 176 H 2208
L50 P639714000 | s b n'H7° Solenoid Valve ] FEMDIE 184 HEM
L50 P639716000 | 4} w7 Solenoid Valve 2 L 186 H&HB
L50 P639717000 | b/AF W7 Solenoid Valve 4 REARIZ 188 HZE
L50 P639711000 | A 4F 24n Solenoid Coil 11 aEAIE 180 EHEHE
L50 P639721000 | b n w7 Solenoid Valve 1 M2 194 BB
L50 P639710000 | vv/4b aim Solenoid Coil 2 FEAIZ 178 BB
L50 PA38165130 | 74974vy” Valve 2 CV-92931-20-00
Fu=asko-n’ K7°
L50 PA38165140 | 7o0-arjo-An’a7° Flow Control 5
Valve
6 | M56 PA38165150 | #-A78 7" 5- Hose Adapter 5
§ | L50 PA38165160 | 22%v Union 5
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028 ~ 6030 JT-LA7Ou7
506 ~ 6515 BLOCK FOR BOOM
] e 184 | 180
Pars Ko Bedapiind BEGWERIOl (i

(66 PA38166000 | 7°-afi7 0y2 Block For Boom IH&8#E P639544002
(66 PA38166010 | %+t 747 0y’ Block 1 Cv-01501-91-02
L52 P639720000 N)=7n" k7" Relief Valve 1 Al 192 BB
L52 P639719000 | W=7 7" Relief Valve 1 A 190 HEHE
L50 P639712000 | Fxvin'a7’ Check Valve 1 AFAli 182 H&0E
L50 P639709000 | 7" bwia=b¥ al=#n° 47" Regulator Valve 1 REALE 176 HEE
L50 P639714000 | vk/4b n'w7° Solenoid Valve 1 HMir 184 HEW
L50 P639716000 | v 4 n'a7° Solenoid Valve 2 FEMIE 186 2R
L50 PB39717000 | L/4F nA7° Solenoid Valve 3 FEALE 188 EE0E
L350 P63ST11000 | Jb24b adn Solenoid Coil 11 aEflix 180 H&MH
L50 P639721000 | b4k nw7° Solenoid Valve ] FEAEIZ 194 AR
L50 P639710000 | vb/4b 34w Solenoid Coil 2 FEAMIZ 178 HZ:0E
L50 PA38166130 Fo-asbo-An" 47" Flow Control Valve| 2

L50 PA38166140 | 7u-37bo-in’ i7" Flow Control Valve| 5

M56 PA38166150 | #-27% 77 4- Hose Adapter 5

L50 PA38166160 | 14~ Union 5
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#6031

36031 ~ PEN:: b i= Dk
#6516 7 26516 ~ | BLOCK FOR BOOM
= =) 1892 | 1ED
PG Pt oo BRovERtol Ao
666 PA38167000 | 7°-4Hi7 097 Block For Boom IHERE P639544003
(66 PA38167010 | ¥+t 747707} Block 1 CV-01501-91-02
L52 P639720000 | y-71" A7 Relief Valve 1 FEMNIZ 192 EHER
| 152 P639719000 | "i-71" k7' Relief Valve 1 SE40 190 B8
L50 P639712000 | #xuon w7’ Check Valve 1 FEHIIE 182 HBHR
L50 P639709000 | 7°Vwit—b3 ab—#n" 17 Regulator Valve 1 402 176 EBR
L50 P639714000 | vk 4b n w7’ Solenoid Valve 1 ML 184 HER
150 P639716000 | v b n w7’ Solenoid Valve 2 Tl 186 EE B
. L50 P639717000 | v/ 4} n'w7’ Solenoid Valve 3 L 188 BB
9 | L50 P639711000 | sb/41t ik Solenoid Coil 11 B2 180 HER
0 | L50 P639721000 | vLAb n w7 Solenoid Valve 1 M1 194 HBHR
1 | 150 P639710000 | w41 34w Solenoid Coil 2 St 178 HEH
¢ L50 PA38167130 | Amzbana7” Valve 2
I4 | L50 PA38167140 | Amyhwn' a7’ Valve 5
W56 PA38167150 | #=A7# 7 - Hose Adapter )
L50 PA3B167160 | =4~ Union 5
0 | J55 PA38167170 | 777377 Bushing 10
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D-418 W B50BD-418 B F il st 9 :: FAY P i = ETR
01 ~ 6020 W1 ~ 6020 VALVE BLOCK FOR AGITATOR
. 1 & & o 5 124 [ 1@0
; ;Z?tnsgi\lf PEE::E ::‘IE f‘:&; :1" ,:;é};?.']. 1.Ftﬁemari
| L68 PA38168000 | 75" 7-§H3n'¥7°7°us Valve Block For
| Agitator
1 | 168 PA38168010 | %t 747 n) Block ! CV-01501-71-00
2 | L52 P639720000 | 99-7 47" Relief Valve ] AEAlIE 192 HEH
3 | L52 P639719000 | "9-7n" 7’ Relief Valve 2 R 190 BB
| D! | L50 P639712000 | #xyon' w7’ Check Valve 1 Rl 182 BB
5 | L50 PA38198000 | 70-7"n"{3"-n"#7°  Valve 1 3/4-16VNF
§ | L0 PA38168070 | /41 #a"sbNH7° Solenoid Valve | 1
7 | L50 P639717000 | /4 n a7’ Solenoid Valve 1 REMEIL 188 EREY
| DG | 168 PA38168090 | 7°32° Plug 1 E1C07-02221
9 | 150 P639711000 | vL/4F 34m Solenoid Coil 3 A 180 BB
[ B0 | 168 PA38197000 | 4+e’7¢ Cavity 1
| 1

Il | L68 PA38199000 | @F Joint

T —
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OIL MOTOR FOR SLESING




18

23

29

22
28

27

R R ER AT LT 4
OIL MOTOR FOR SLESING

o xo Gy O 188 | 1@

i P i X O
LO7 P552266000 | #uEE{FH{NE-} 0il Motor For Slewing
LO7 P552266010 | & scfts nh Bolt 2 MI2 X 35
LO7 P552266020 | n' iEEG: Spring Washer 2 M2
LO7 P552266030 | Quuxs” 0-Ring 1 AS568-152
LO7 P552266040 ot o Casing 1
LO7 P552266050 M oo 5 Bearing 2 30208
LO7 P552266060 | wi—ndd Shaft 1
LO7 P552266070 | iV Fé= Bearing | 6210
LO7 P552266080 | n" %y Packing 1 i 01t
LO7 P552266000 | Hs #n' - Cover 1
LO7 P552266100 | Afcffs st Bolt 4 M10 x 30
LO7 P552266110 | » ilE4 Spring Washer 4 M10
LO7 P552266120 | ~#7°32° Plug 2 PLG-04 (PF1/2)
LO7 P552266130 | Qss" O-Ring 2 P18
LO7 P552266140 | {hmEiit 1 ¢ 20
LO7 P552266180 [t V7 Shaft 1
LO7 P552266190 | #4ni—w 01l Seal 1 QLN 50721219
LO7 P552266210 M faisodd 5 Bearing 1 NJ2210ET
LO7 P552266220 | 474 Key 1 JISTE# (&)

15X 10 X 65 (Wifh )
LO7 P552266230 | #4-hphjE Cear ]
LO7 P552266240 | #M C 721 185 Ring 1 5-50
LO7 P552266260 | QY»s° 0-Ring | G150
LO7 P552266270 | s+ b Bolt f MG x 18
LO7 P552266280 | »"#JE 4 Spring Washer 6 M6
LO7 P552266290 | Ls on - Cover ]
LO7 P552266300 | i/E+~+ 0il Motor 1 H-050AA2D-]
(fEkA-1r)
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FANT—5—

0IL COOLER
& £g & 1a8d4 | 180
oyt T BROYER (0l umaie
MO0 PB39S0T000 FAM4-3 011 Cooler 1
MO0 P6&38507010 T hd—37 01l Cooler 1
MOO P639507020 =R Motor 1 PS-4025E
MOO P639507030 7T Fan 1
MO0 P639507040 AR Plate 1
MO0 P63950T050 | x%an" v} Avk FPlate ]
MO0 P639507060 EH I Bolt 1
MO0 P639507070 | ERhiELN - Cover 1
MOO PB3SS0TO80 7rh - Fan Guard 1
MOO P638507080 ARV Bolt 4 M10
MOO PB39507100 +ab Nut 4 M10
MOO P6&39507110 oy bl 1) Bolt 4 M&
MO0 PR39507120 Tk Nut 4 M6
MOO PB39507130 R R Bolt 4 M8
MO0 PR39507140 Tk Nut 4 ME
MO0 P639507150 AT A Bolt 4 M10
MOO P&3OS0T7160 +ak Nut 4 M10
MOO P639507170 NHEF Bolt 12 M6
MO0 PB3950T180 oy bl Bolt 2 M6
MOO PA39507180 T-AHE° R Bolt 1 M5
MO0 P639507200 7" 5% ASSY Brush 4
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SEMAB AL Ga

NAME PLATE ASSY
fig B P 1&84 | 1ED
;Ha?:sﬁi\l?. P;Etnsn E:f'ne ffell; lﬁ:t’" #; é';f% If-'m;ema rz
L20 P545093000 | #h4RAHirin Name Plate ASSY
L20 P545010430 | §&#% (*v7" PIiERE ) Name Plate ]
L20 P549807670 | #hiR Name Plate 2
(7ovh° EsEe AR EH )
L20 P545900590 | 84K ( =%&<-7 ) Name Plate 2
L20 P545902110 | $#hik Name Plate 1
( =21 410)-1)
L20 P545909810 | #iK Name Plate ]
(7" =LFJN 7" 77097 )
L20 P545909590 | %k4K (79bU#"292)  Name Plate 1
L20 P547902230 | &4 (2bo-r H < ) Name Plate 1
L20 P547902220 | #:#K ( Atu-7 < ) Name Plate 1
L20 P545009490 | $#% (7" V-Afik 218k ) Name Plate 1
L20 P545909600 | #&4R Name Plate 1
(CP P RERURIER )
L20 P545909620 | §&4R (¥ -FEPA)  Name Plate ]
120 P545909140 | §648 ( AfR#E4K)  Name Plate ]
L20 P545910420 | $&4K Name Plate 1 6501 ~ 6531
( B AFEE 200kg) 6001 ~ 6063
L20 P547904580 | #hiR Name Plate ] 6532 ~
( A AR IS 300kg) 6034 ~
L20 P547910240 | $hiR ( EWs4& DV) Name Plate ] '
L20 P547910750 | &&#R (bob =-1) Name Plate 1 K9965 ~
L20 P547910250 | #&#R (boh'<-7) Name Plate ] ~ K9964
L20 P545910650 | i ( #BE B ) Name Plate 1
L20 P545910490 | #hiR Name Plate 1
[A2)-v12% 5 7% (CP101) |
L20 P545910500 | #&i Name Plate 1
[ =PI A BRI & (CP102) |
L20 P545910510 | #&iK Name Plate 1
[ 3 £ EMOEEEMICALRVIE
(CP0103) J
L20 P545910520 | #atRlbikERE Name Plate 1
(CP104) |
L20 P545910530 | #4R[7oh4° 5| Name Plate 1
(CP105) |
L20 P545910540 | &AR[T4HU4" 022L" s Name Plate 1
(CP106) |
120 P545910550 | $k#i[BRAEEE Name Plate 1

(CP107) |

-218-




S €2 €€ 02
H 0L 61 vZ .2 9

L AN

P 82 2E92 2 e 62 2

9t
Se

. m]

ASSY J1V1d 3WYN
AN T

NP




$HHAE AL do

NAME PLATE ASSY
= 149 | 1@ED
i Ko %8 Oty KR () o W

L20 P545910560 | $hik Name Plate 1
(BB EIRE 904" (CP108) |

L20 P545910570 | $&#([4-A% FBhill.  Name Plate 1
(CP109) |

L20 P545910580 | $k#ff#-A#k/22%1  Name Plate ]
(CP110) |

L20 P545910590 | #4iK Name Plate ]
[7°-aTHEMmAH% (CP111) |

L20 P545910600 | kiR Name Plate ]
[ZEHE CTHER L2V (CPL112) J

L20 P545910610 | ik Name Plate ]
[ a7 ER$R (CP113) J

L20 P545910620 | #hiK Name Plate 1
[A4° ¥ & (CP114) |

L20 P545910640 | #hiK Name Plate 1
[7°-LF CofEsRIE (CP116) |

L20 P545910650 | #4#K Name Plate 1
[A54}°7°=koypE" 7 (CP117) |

L20 P545910660 | &hik Name Plate 1
[ 3" LAP (CP119) )

L20 P545910670 | §%#K Name Plate ]
[ravoh” ikt (CP120)

L20 P545910680 | #4#K Name Plate 2

[E£R2% ANB 7% (CP121) ]
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